¢ Your complimentary
‘f : use period has ended,
Thank you for using

CO m p | ete PDF Complete.

Click Here to up

Unlimited Page:

MASTER PARTS MANUAL

ROTARY MOWERS
RIDING ROTARIES
RALLY LAWN TRACTORS

. MODELS:
PUSH MOWERS ' SELF PROPELLED MOWERS

MB187AR
M1117AR M6187BR
M1117BR M6537AR
M4117AR M6537BR
MA4167AR MB577AR

M6517AR M6577BR
M6517BR MAOQ97AR

M65978BR
RALLY LAWN TRACTORS

REAR ENGINE RIDER 1.86156R 1

86356
K8327AR t8217ARR

L06356R1

LAWN AND GARDEN
POWER EQUIPMENT

SAUES

1905 WEST COURT STREET
KANKAKEE, ILLINOIS 60801 6194

6.1.77
PRICE $2.00



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PDE

% C

Unlimited Pages

omplete

Click Here to upg

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

ROPER 20" 127 CC 3.0 H.P.ROTARY LAWN MOWER MODEL NUMBER MINZAR

REPAIR PARTS

ROPER 20" 127 CC 3.0 H.P. ROTARY LAWN MOWER MODEL NUMBER MINZAR

Ret.} Port Ref. | Part
No.| No. | Part Name No. . | Part Name.
1 |2 Hondle — Upper 18 | 70080 Washer, Flat Stosl 405- !sn X
2 162362 | Hondle - Lower 2250 (R.F,—L.F.-R.R.—L.
3 {67504 | Wing Nut 5/16-18 19 | 54005 | Washer, Fiat Steel 405 8 x
4 58714 Bale, N-ndlr!/]&-lle!/l .095 (R.F.-L.F.-R.R.-L.R.)
5 | 5w » | 7un | R, Luk 3/8-16 (R.FiL.F.e
& | 72502 R.)
7 | 72503 21 67731 D::xhurge Guord
8 63640 22 69179 Screw, Mo 310-24 X 1.2
9 | 79262 Housing W/Silk Screening 23 69180 Nut, Lock 24
10 [ 62886 Handle Bracket Assembly~Right 24 73221 Decol — Housing
1 42887 Handle Brocket Assembly~Left 25 74629 Decal ~ Fuel Tank
12 {55187 Screw, SelfuTopping 5/16-18 26 | 69226 Blode Fiange Assembly
X3/4 27 | 69229
13 | 74827 Number Plate 28 69385 Wul\-r, Blad
14 | 54582 Screw, Self-Topping =10-24 29 | 54867 Washer, Spnng (Bellevlll: Type)
X1, 30 51433 Nut, Nylok 5/8-18
15 160838 | Axle Bolt 3/8-16 (R.F.-L.F. 31 | 68205 Screw, "Machine Hex Head W/Lock
-LRY) Washer 5/16-18 X 7/8
16 }750m 32 Model (LAY 35-40945L)
.) (Tecumseh Products
17 | 671360 pany)
74631 | Parts List~Owner's Manual

ROPER 20" 85CC 3.0 H.P. ROTARY LAWN MOWER MODEL NUMBER MIII7BR

REPAIR PARTS

ROPER 20” 85CC 3.0 H.P. ROTARY LAWN MOWER MODEL NUMBER MITIZBR

REPAIR PARTS

Ref.{ Port Ret! Port
Nod No. | Part Nome Nof No. Port Name
1| 64932 | Handle - Uppee 20| 54005  Washer, Flm Steel 405, 860 x
2| &362 ] Handle- Lo-vl 095 (R. .—R.F._L.F,)
3| 67504 Wing Nut 5 1 21 74400 Nut, L==k 3/5—\6 (R R
4| 58714 | Bol, Handle et x 13/ R.F.~L.F)
5| 51793 | Hairpin Correr 22| 67731 Discharge Guard
6| 72502 § Reor Skin B 69179|  Screw, Machine »m.u X 12
7| 72503 | Skict Keeper 26| 69180]  Nut, Lock 10
8| 8640 | ComerPin-34 2 el Foel Hintare {Fornished
9 | 79262 { Housing .Silk Screening With Engine)
W/Dacal (Incl. Ref, ¥10) 2 Decol-Throtile (Tecumseh
0| 7 ecal -~ Hous: Products Co.)
11| 62885 | Handle Bracker Assembly—Right | 27 Decal-lnstruction (Tecumseh
12 | 62887 | Handle Brocker Assembly-Left Products Co,
13 | 55187 | Screw, Seli-Tepping S/16-18 X | 28{ 69226 mm Flange Assembly
34 29| evz29
14| 75222 | Nomber Plare 30| e93as 'nlhv, Blade
15 | 54562 | Serew, Seli-Tepping $10-24 X 1/2 31 71 Washer, Svm-n (B.nmn. Type)
16 | 6omas | Axle Bol 3/8-16 (R. R-LR- | 32| 5u33| Nt Rytok
RF.L. 1| 68205 Scrm Wochord u.. n..a Wock
17 | 7501 and Tire Assembly-7" Washer 5/16-18 X 7,
(R.R L.R-RF.-L.F.) WUl 74399 MNov, Lock 5/16- I!
18 | 67360 | Hub Cop (RR-LR_RF-LE) 35 Engine—Modal (AV
19 | 70080 | Wosher, Flot Steel 405 670-83A) (3.0 H.P, ) ('r.‘.,....,1
250 (R.R.~L.R.-R.F.-L.F.] ) roducts Company )
75186 | Parts List - Owoer’s Manuo!



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

£ C

PDE

omplete

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

R 20"

3.5HP. 148CC ROTARY LAWN MOWER MODEL NUMBER MANIZAR

ROPER 20" 3.5HP. M8CC ROTARY LAWN MOWER MODEL NUMBER MA4ll7AR

Ref. | Port Ref.| Pon
No. | No. | PartName N-. No. | Part Nome
1 s Handle ~ Ilppn 25 | 62333 Wul'm Fln' S 370—] 437
2 {&3@ | Handle - Low X .074 (R R)
3 (571 Boit, Herdl- Sflé— 18X13/4 26 | #4400 N.,v, ka 3/6-[6 (R F
4 158715 Kneb —~ Hea ~L.R.}
5 {5113 Hairpin :en.. 3/4 27 | 74637 Num}x Plat
6 | 3US quo!e Cuarrol Assembl 28 | 54562 Su--l, S-IG—TeppIn; 210-24
7 169411 | Scrrw, Mochine no.ux 13/4 X3,
8 {65180 | Ny, Lock 5102 29 | 62826
9 | 58431 Cable Clip 30 | s2887
10 179263 Engine S}\m-i Pack 31 | 55187 Screw, Self-Topping 5/16~
g ,:l. Ref. m 12,13)
11 | 74640 | Decol - Cant 32 | 79262 | Housing W/Sitk Screening
12 |76 | Becod - Shvend 13 | 73221 | Decol - Housing
13 ) 74909 Decal — Engine Instruction 34 | 6131 Discharge Guard
14 73322 | Sceow, Seli-Topping s8 X 3/4 | 35 | 69179 | Screw, Machine #10-24 X 1/2
15 {68348 Screw, Seti-Tapping 1/4-20 36 § 75072 i
X3/4
16 | 7377 37 | 52160
7 | 72503
18 ] 83640 38 | 55015
19 | 69474 | Axle Arm Assembly
{R.F.-L.F.-RR-L.R) 39 | 67360
20 |706s | Selector Spnnq( X 40 | 69226
41 | 629
21 | 70685 42 | 69385
43 | 54867
2 {69418 44 | 51433
45 | 68205 s=u~, Machine Hex Head
2 s Wanl\n 5/16-18 X 7/8
4% Model (LAY 35-40946L)
24 {64763 ) (Tecumsoh Products
Compor
74644 Parts List-Owner's Manual
-

ROPER 20" WHIP STIKTM 3.5 H.P. LAWN MOWER MODEL NUMBER M4167 AR

REPAIR PARTS

TS

RCPER 20" WHIP STIKTH 3.5 H.P. LAWN MOWER MODEL NUMBER M4167 AR

Fat] Pont Ref.| Pen
No.J WNo. | PartNome No. | Port Nome
1| 79118 § Hondle ~ Upper 23 | ss015
2 | 62362 { Hondie — Lower
3| 3714 § ot Hendle 57618 X13/4 24 | 67360
4} sns ~ Handi 25 1 79242
5| 57 § e irpin Gorter — 3/4 2 | 6288
6§ | 73445 ﬁrmdt Control Am..bl, 27 887 = Lef
7 1 69411 § Screw, Machine 10-24 X 1 3/4 28 | 55197 | Screw, Seli-Topping 5/16-18 X 3/4
8] &9 N.,c, o Cock #10-24 29 | 74778 Numbu
s | s8sn e Clip A ol i ~Tapping 410-24 X 3/8
10 § 73322 | Screw, Seli~Tapping 48 X 3/4 3 | e7m1 charge Guard
n Serew: Sell-Topring Type T 2 | 679 w, Machine £10-24 X 1/2
VA-20X 3/4 33 | 11 ousing
12 § 68205 § Screw, Machine Hex Head W/Washer 34 Fl...g. Auombly
5/16-18X7/8 35 | 74199 | Pin B
13 | 69474 | Axte Arm Assembl 36 | 74334 | Pin (e required)
FFTriR Ry 37 | 76393 | Spacer
14 | 70683 | Selector Spring 38 | 74456 | Wosher, Belleville
(RF-LF.-RR-LR) 39 | 51433 | Not, Nylok 5/8-18
15 | 70685 } Selector Knob @ Engine Stroud Pack (Incl, Ref,
RF. ,43)
16 | 69478 | Wheet 4 | 249 Center
(RF.-L. 2 74780 | Decol - Shoud
17 | 62335 | Washer, Beltevi a3 | 74658 Engine Instroction
u EngineMode] LAV 35-105471)
| 60763 | Shouide (@35HP. 148
m L~ (Tecumseh P..,a.m. Company}
19 | 6233 wm.«. Flot !u-l 39\\_! 47 74783 | Parts List ~ Owner's Manual
74 ( L.R.)
2 | 7400
)
n | 750m2 ambly7 172
2 | s260 Steel 515-1 X 031
R}



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Pnr Your complimentary
use period has ended.
om p ete Thank you for using

PDF Complete.

™C

Click Here to up:

JPER 20" HIGH WHEEL REAR BAGGER 4.0 HP. ROTARY LAWN MOWER MODEL NUMBER MESI7AR ROPER 20° HIGH WHEEL REAR BAGGER 4.0 HP. ROTARY LAWN MOWER MODEL NUMBER M6517AR

LEPAIR PARTS

Ref.] Part Ref. § Port
No. | No. ‘| Part Name No. | Mo. Part Name
1 | 74678 | Handie -y 37| 70683 | Selector Spring (R.F.-L.F.-R:R-
2 | @362 | Wendie - Lower -L.R. Serina
3 | 7345 ]| Remote Control 38| 6u78 ‘Adjusting Bracket
4 {69411 | Screw, Mochine Phillips (RF.AFRR-LR)
#10-24 X 1 3/4 39 | 7712 | Brocket Support (R.R
5 [ 69180 | Nut, Lock #10-24 © | 73603 | Bolt, Hex Head 3/8-16
6 | 58715 | Knob — Handle (RR-LR)
7 | 58891 | CobleCiip o | 7u0 | N, Lock3/8-16 (RR.-L.R)
8 |58714 | Boly, Hondle 5/16-18 X 13/4 @ | 7nz | Spocer (RR.-L.R}
9 | 51798 | Hairpin Corter — 3/4 @ | 7899 | Hondle Bracket - L.
10 | 79261 | Engine Shroud Pack 4 | 7
{incl, Ref, #11,12,13} &5 | nW7
1N | 74640 | Decol — (RR.-L.R.
12 | 74909 acal — Engine lastruction 46 | 5087 | N, Lock 516X 18
13 {74960 | Decol - Shroud a7 | eaar8 | Nu, Lock5/16X 18
4 [73322 | Screw, Selé~Tapping R.R.-L.R.
8 X 48 | 55015 | Retciner Ciip (R.R.-L.R.-R.F.
15 168346 | Screw, Self-Topping F.
1/4-20X3/4 49 | 52160 | Wosher, Flat Steel 5151 X
16 74677 | Cotcher Bag R -L.F.)
17 172870 | Catcher Frome 0 | B2
18 |73874 | ReorSkint
19 |73176 | Cotcher Suppont 51 | 66 vb Cap.
20 |73061 | Backing Strip 2 | 75073 | Wheel and Tire Assembly
21 [72869 | RearDoor 800 X 1.75 (R.F.-L.F.
22 |73215 | Hinge Brocket 53 | eares | Boly, Shoulder 3/8-16 (Specisi)
23 | 73326 | Hinge Rod (R.F.-L.F.!
24 72962 | Sprin st | 69474 | Asle Arm Assembly (R.F.-L.F.)
25 |63640 | ComerPin - 5/64 55 | 6231 | Wosher, Flat Steal 390-1.437
26 |738 | Bol, Caminge 1/4-20X5/8 X 074 (R.F.—L.F.)
21 |63601 | Nut,'Lock 1/4-20 5 Wot, Lock 3/8-16 (R.F.—L.F)
28 {72881 | Cotcher Latch lincl. Ref. 229) 57 | 73221 | Decal - Housing
29 |€8618 | Knob 53 | 49226 | Blode Flange Assembly
30 74218 | N, Lock 174-20 59 | 529 | Blode -
31 74791 | Nomber Piate @ Washer, Blode
32 |54562 | Screw, SaltTapping 61 | 54867 | Washer, Spring (Belleville Type)
#10-24 X 3/8 & | sux | N, Nylok 5/8-18
33 7374 | Boby, Shoulder 5/16-18 63 | 68205 | Screw, Machine Hex Heod W/lock
(Special) (R.R.—L.R.} Washer 5/16-18 X 7/8
34 | 62035 | Washer, Belle 54 | 79258 | Housing W/Silk (With Decal)
(inel. Ref, #57)
35 |7a0 [ Engine-Model (LAY 40-50374D)
0685 b Products Co.) 4.0 H.P.
0 Owner's Manual

ROPER 20" HIGH WHEE‘L REAR BAGGER 4.0 H.P. ROTARY LAWN MDWE& MODEL HUMBER M6517BR

ROPER 20" HIGH WHEEL REAR BAGGER 40 HP. ROTARY LAWN MOWER MODEL NUMBER MESIZBR

Ref.| Port Ref. | Port
No.| No, | PartName No.| Ne. Part Nome
1 | 74678 | Handle — Upper 371 70683 | Selector Spring (RF.-L.F.-R.R.
2 {62362 | Hondle - Lower ~L.R)
3 {73445 | Remore Control 38 ] 69478 | Whee! Adiusting Brack,
4 | eani ‘Mochine Phillips (RF.-LF.-RR.-L.R)
= 39 | B2 B wpport (R.R.-L.R.)
5 | 69180 | Ny, Lock=10-24 73603 +Heod 3 8-16 X 5/8
6 | sms | Kncb - Hon PN R
7 | 58891 able Chi o R.-L.R)
T {3804 | Bob, Honkte 516-18X 134 2| nm R)
9 | 51793 | Haitpin Cotter -3/ o[ v
10 | 79261 | Engine Shrovd Pack
(lncl. Ref, <11,12,13) 45 | 75156 o
11 | 74640 | Decot — Center ~L.R.
12 | 7499 | Decol - Engine Instruction s | 709 Lock 5 16X 18
13 | 74980 | Decal - Shroud 47 | 8478 . Lok s) 16 %18
e ~Toppi LR,
s ey i 4 | 55015 | Rewoe Cite RR-LR-RF.
15 | 68346 | Screw, Sei-Tapping < LF.
50 X 3/ @ | $2160 | Wasker. Flar Steel S15.
1/4-20 X 3/4 e e st

73422 | Wheel cnd Ture Assembly
14.00 X 1.75 (R.R.-L.R.)

67360 | HubCop
75073 | Wheel ond Ture
R

;? gg:; Bnc}inswl’ B.00 X 1.75 (R.f
2 | 7215 | Hinge Bracker T s
23 73326 o :
2 sane e Am Avseably (R.F. L.
;2 zg;ﬂ 62333 Wosher, Flat Sreel _390_._‘37")
2 g5 X 074 (R.F.-L.F)
3 65543 | Nuv, Lock 3 816 (R.F._L.E)
i e 7 | Decal'z Mousing
i Biode Flasge Assembly”
229 | Biede
A b €385 | Wewser,

31 75614 Number Plate

32 [s4562 | Serow, Self-Tapping
210-24 X3/8

3 BT Bolt, Shoulder Sct;l

54887 Worher, :"'.‘.
o . g (Bellevill,
e e e
68205 Screw, Mechine Hex Heod W/ Lock
7

Wosher § 16-18

79258 | Movsing ¥ Sulk (With Decal)
(lncl. Ref. ST
EngineModel (LAY 40-50374D)

% 2 BRSBYRGE BY B BL &
=
g
&

u |63
35 73420 (Tecvmseh Products Co) 4.0 H.p.
36 | 70685 75616 | Perts List-Ouner's Manual



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PO

% Comp

Ciick Here to upg
Unlimited Pages

ete

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

ROPER 20" WHIP STIKTM. REAR BAGGER 4.0 I;P.

REPAIR PARTS

ROTARY LAWN MOWER MODEL NUMBER M6597BR

ROPER 20" WHIP STIK T4 REAR BAGGER 4.0 H.P. ROTARY LAWN MOWER MODEL

Rel| Part Ref.{| Part
Mo.) No. | Part Nome No.| No. Part Name
1] 74659 | Hondle - Upper 35 | s2160 Flat Steel ¢
2 [ @362 | Handle - Lower L
131 7345 [ Remote Control 36 | 75073 Asse
4] 69411 |  Screw, Machine Ph -L
$10-24 X 13/4 37 | 78992 s
5169180 | Nup, Lock 110-24 38 | 78991 | Handle Bracket Asse
6] 58715 | Knob - Handie 39 | 75156 | Bolt, Carrioge 5/16-
7 § 58801 Clip 40 | 74399 | Not, Lock 5/36-18
3] 8ned Bolt Mandle SN18X 13/ (41 | 44763 | Bol, Shoutde: (Spaci
9 | 51793 | Hairpin Cotter ~ 3/4 (R-R.-L.R. —R.F.—]
10 § 79295 |  Engine Shroud Pack (Inel. Ref. |42 | 62335 | Washer, Belin
m,12,13) 082 (R. i
N | U179 | Decal - Com 43 [ 69474 | Axle Arm Assembly (1
12 | 74856 ~Engine RF.-L.F,)
B | 728 « Sheaud 44 ] 70683 | Salector Spring (R.R..
W} 73322 | Screw, Seli-Topping 48 X 3/4 L.F.
|35 | 68346 | Screw, Seli-Topping 1/4-20 X |45 | 70685
3/4
16 | 74677 | Carcher Bog “ | eurs ing
v | 72870 cher Frame R.—R.F.-L.F.)
Y] Rear Skirt 47 | 62333 | Wosher, Fiot Steel .39
W | 7176 | Carcher Support 074 (R.R.-L.R.~R.F.
20 | 73061 | Backing Stip 48 | 74400 | Not, Lock 3/8-16 (R.I
21 | 72869 | Reor Door R.F.-L.F)
22 ] 78215 | Hinge Brocker 49 179287 | Housing W/Silk Screen
23 | 73326 | Minge Rod ¥/Decal (Incl. Ret. 15
2 | nw ring 50 | 74454 [ Flange Assembly
25 | 63640 | Cottor Pin — 5/64 S1 (74199 | Pin Hold
% Bols, Cariage 1/4-20X5/8 (52 | 74334 | Pin (Th
27 1 74218 | Nut, Lock 1/4-20 53 | 74393 pa
2 | 72881 | CotcherLatch(incl. Ref. #29) |54 | 74456 | Washer, Belleville .63t
29 | 63618 | Knoh 129
30 | 75376 | Number Plate 55 [ 51433 [ Nes, Nylok 5/8-18
31 Screw, Self~Topping #1024 56 175325 | Decal ~ Hausing
X3/8 57 | 68206 | Screw, Machine Hex Ho
32§ 73845 | Screw, Seli-Tapping 1/4-20 W/Lock Washer 5/16~1
58 | 70080 | Washer, Flat Steel .405
B | @360 | HibCop RR-LR-RF- | 14
L.F] -I59 Engi Model (LAY 4
3¢ | 55015 | Retoiner Clip (R.R.~L.R.~ (Tecumseh Praducts Co
R.E.-L.F) (4.0H.P)
75378 | Ports List - Ownar's M

ROPER 20" WHIP STIKTM. 164CC 4.0 HP.

POWER PROPELLED LAWN MOWER MODEL NUMBER M&187AR

REPAIR PARTS

ROPER 20" WHIP STIKT& 164CC 4.0 HP.

POWER PROPELLED LAWN MOWER MODEL Nui

Ret Pt Rei.[ Port
Nod Mo | Part Name No.| MNo. | Part Nome
1 5193 | Hondle — Upper 28 62886 | Hondle Brocket Assembly—R
2 Remote Control 29| 62887 | Handle Bracket AssemblyL
3{ 89411 | Screw, Machine Phillips 30] 55187 | Screw, Self~Tapping 5/16-1
#10-24 X 1 3/4 3/4
41 65180 § Nor, Lock #10-24 3| 72425 Assembly-8'
5 b LR.-L. R.F.-L.F.]
5 32| 64763 | Bolt, Shoulder (Special) 3/3-
7 (R.R.-L. ~R.F.-L.F.)
8 33 62335 0
9
10 u| e
1 35| 700
12 36| 75294 Housing W/Silk Screening
131 74658 | Decal - Engine Instruction ecel (In ef, #37)
W} 73322 | Scrow, Selt=Tepping 18 X 3/4 37} 75325 | Decal ~ Housing
15| 68346 | Screw, Self-Topping 1/4-20 X 3/4 | 38| 7 Flanga Assembly
16| 75215 | Number Plote 391 74199 'in Holder
17| 58562 | Scrow, Self=Topping £10-24 X 40| 7434 Pin (Throe required)
A 74393 Spacer
18 st Discharge Guard 2 74456 | Washer, Bellevilie 1630-1,87¢
191 & rew, Machiy 10-24 X 172 X,
20| 67360 | Hob Cap (. ~RE-LF) | 43| 51433| N, Nytok 578_18
2| sos Ctpotner Clip (RR~LR.~RF.~ | 44| 71851 | Sprocket 3 Tooth W/2 Set Scre
L.F) ncl. Ref, 145)
2| 5260 | Washer, Flat Steel 515-1X.031 | 45 Set Scraw 1/4-28 X 3/16
(R.R.-L.R.—R.F.-L.F) 46| 52978] Ky, Woodruff 45+
2] 8204 ] Ade Am Assently (RR.-LR) | 47| 55289 | Wather, Flor Sreet 3281 X
2| T8 | Ase Arm Asuembly (REUF) | 48] 63205 | Scremw, Moching voon iocd
25 70883 | Selactor Spring (R.R.—L.R.—R.F. 5/16-18 X 7/8
F. “ Engine-Mods! (LAY 4050375
261 70835 | Selector Knob (R.R.—L.R.—R.F.— (Tacumseh Products Company)
L.F.] (4.0H.P.)
27| 83478 | Wheel Adjusting Bracket 75218 { Parts List - Owner's Mancal
(R.R.-L. .F.~L.F.)



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Pnr Your complimentary
- use period has ended.
B 3 CO m p I ete Thank you for using

PDF Complete.

Click Here to upg
Unlimited Pages

K TM. 164CC 4.0 H.P. POWER PROPELLED LAWH MOWER MODFL NUMBER M6187AR

REPAIR PARTS

/PER 20" WHIP ST!

ROPER 20" WIHIP STIKTM. 164CC 4.0 H.P. POWER PROPELLED LAWN MOWER MODEL NI

Ret| Port Ref.| Port
Mol MNo. | Part Nome No.| No.| Port Nome
1§ 1B&29|  Drive Cover 22 | 72979 | N, Shoutder (Special) 1/4-28
2 | 75136 |  Serew, Machice 110-24X12 | B3 | 73405
3| 5491 | Nut, Lock 11024 24 5235 | E-Ring 3/8 Shatt
4] 73787 | Chain Cover Assembly 25 174182 | Lower Lisk
5] 73626 | Yoke Assembly 2 1o Weosher, Flot Stee! 531-1.187 X
s | nus 8
7| 27 |76 | Belt, Shoulder (Spacial) 1/4-20
8§ 73087 ring 28 |76 et
9 | 73696 | Sprocket — 8 Tooth 29 |55187 | Screw, Seli-Topping 5/16-18
10 { 52379 | Spring Pin 3/16 X1 X2
11| 7628 | Driven Shaht 30 74190 |  Specer
12 | 73928 |  Washer, Flot Stoel 228-125 | 31 | 57185 | Screw, Mackine 110-24 X 5/8
X .028 2 |60 | Mot Lock 110-24
13 | 2364 | E-Ring 5/8 Shoht 1 |72 | Decel - Cluweh
W} 73| Dever 3% (74158 | Ceble
15§ 75213 | Piver - RH. 35 Cable Clomp
16 | 7204 | Pivor - LH. 3 Screv, Self-Tapping 10 X 7/8
17 | 128 | Woshes, Flot Steel 265374 37 |747m | Ovein765 (44 Pitel
X 38 60472 |  Repeir Link Kit (lncl. Offset
18 | 54395 |  Scraw, Hex Head 1/4-20 X 5/8 and Coanecting Link}
19 | 74218 | Nr, Lock 1/4-20 9 |ses91 | CabaCiip
20 | 74161 | Lover
21 | 72978 | Boly, Shoulder (Spaciel) 1/4-28
X15/8
"~

UMBER M61B7AR

®

ROPER 20" WHIP STIKT4. 164CC 4.0 H.P. POWER-PROPELLED LAWN MOWER MODEL NUMBER M6187BR

REPAIR PARTS’

ROPER 20" WHIP STIK

Rel| Pen
[Rel.| Port
Mo, No. | Port Nome Mo| Mo | Potiiane
3§ 75193 | Hondle = Upper 35| 00| Mende Boochor Avurmbly-Right
2§ 73445 | Remote Control 20| O] Wemde Backer Avseably-Left
3] 69413 | Screw, Machine Phuilips 2| 82|t bl Tenpng $16-18 X
Bl 34
4| 69180 | Nut, Lock #1024 30| nat] Vst s Tue avieatlyp
5| 58715 | Knob - Hondle @R LR.RF_LF,
6| 58891 | Coble Clip 2| wo ot S g
7 623 Hondle - Lower LF)
g | 58714 | Bolr, Hondie s 16-18X 134 n{ om
1793 | Hairpin Cotter =
M 59398 | Engine Sheoed Pock (inch M| e
Ref. $11,12,13)
1| 74779 | Decat - Canter n| rem
12{ 75216 | Decol - Sheowd 36| %] Mo W L Servening
13| 74656 | Decol = Engine Imstroctisn © Doaat Glacl. et 131
1| 73322 | Screw, Sell-Tepmns 3¢ » mﬂ“ D sty
1| Goaus | Serew, Seli-Toppmg 1 4-20X 3 4] 1 SN P friely
18| 75365 | Number Plote o Mo
- 0-20% o] 134} Puitem
i 6 | Sere- Seli-Topping 110-24 al 1] fe e en
18| 67731 | Discharge Guerd o] Mem] Sobe betiontie 0173
19| 69179 | Screw, Mockine 11024 X 12 | A
B| | Hoo Cop RE-LRSLF.LES | B M, pted $3-18
200 3015 | Retoiner Clip (RR-LRKL.- | 84 T m :;;‘ 2 sy
L g
o] D] e towe a2 X Y
2 ® n] vl ., - e 16
23| 69474 | Asle Am Arentty @R L2Y | OF 9908 | Sohen, Fier Seeel 281 % 097
B3] 7632 | Aule Arm Avrombly ®EALED -] o i
25| 70683 | Selecter Spriee R el IS AM-ME 73 el
LF.) 0 :'-—-u.u LAY 3
26| 70635 | Selecrer Kasb (RRLRES ek P -m‘sp)
LF) wa u,::.
Wheo! Adjuating Brociot me -
2] el (u.n.VL.'l._u.—t.v.) Moavel
Ll

TM 164CC 4.0 HP. POWER-PROPELLED LAWN MOWER MODEL NUMBER M61B7BR



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PO

% Comp

Click Here to upg
Unlimited Pages al .

ete

ROPER 20" WHIP STIKTM. 164CC 4.0 H.P. POWER-PROPELLED LAWN MOWER MODEL NUMBER M&187BR ROPER 20" WHIP STIKTM. 164CC 4.0 H.P. POWER PROPELLED LAWN MOWER MODEL NUMB

REPAIR PARTS

Ref.! Pont Ref. | Part
No.! Mo | Port Name No.| No. |- Part Nome
1 3 Drive Cover 2 | 72979 Nut, Shoulder (Special) 1/4-2
21 7513 Screw, Machine #10-24 X 1/2 23 | 73405 ot
31 sus Nut, Lock 110-24 24 | 52365 E-Ring 3/8 Shatt
41 71787 |  Chain Cover Avsembly 25 (74162 LowerLink
5| 7388 Yoke Assembly 26 | 74232 Washer, Flat Steel ,531-1.187
& | 75| Spring - L.H. A
71 B2 27 | 7391 Bolt, Shoulder (Special) 1/4-7
8] 73687 | Beoring 28 (73276 |  Retainer
9 | 73696 Sprocket ~ 8 Tooth 29 | 55187 Serow, Self-Tapping 5/16-18
10 | 52379 Speing Pin 3/16 X 1 X3/4
N | 73628 ] Oriven Shatt 30 [74190 | Spacer
12 } Dvs Washes, Flot Steel .828-1.25 31 |s57158 Screw, Machine #10-24 X 5/8
g X .028 32 169180 [ Nov, Lock #10-24
13| 52384 E-Ring 5/8 Shaft 33 ecal ~ Clutch
14 | &7973 |  Driver 34 | 74158 e
15 | a3 Pivet - RH. 35 | 73755 Coble Clamp
16 | 75214 Pivot - L.H. 36 | e8s62 Scrow, Self-Ta 10X 71
17 | 631281 Washer, Flot Steel 265-3/4 37 |74787 | Choin 565 (44 Pitches)
X 38 | 60472 Repair Link Kit {incl, Offser
18 | 5495 Screw, Hex Heod 1/4-20 X 5/8 and Connecting Link)
19 | 24218 Nut, Lack 1/4-20 39 |se8n Cable Clip
20 | 74180 r
2} 7o Balt, Shoulder (Special) 1/4-28
X15/8
3

ROPER 20" REAR BAGGER 164CC 4.0H.P. POWER PROPELLED LAWN MOWER MODEL NUMBER M6537AR

REPAIR PARTS

ROPER 20" REAR BAGGER 164CC 4.0HP POWER PROPELLED LAWN MOWER MODEL NUMBER

Ret. § Pont Ref. | Part
Ho.] No. § Port Name No. | MNo. | Part Name
1 {74618 1 Hoodle - Upper 37 f72425]  Wheol and Tire Assembly—g"
2 [nus onirol R.R.-L.R.—R.F.~L.F.
3 |6911 1 Screw, Machine Phillips 38 {64763 | Bolt, Shoulder (Spe
210-24 X 1 3/4 (RR.
4 {69180 § Mun, Lock +10-24 39 | 62335 |  Washer,
5 |seis ~ Hondle 082 (R
& |58891 | Cobteci 40 | 69474
7 {62362 | Hondle - Lower a | nsa xlo ol
8 15874 | Buly, Mandie 5/16-18 X 13/4 42 70683 | Selactor Spring (R
9 151798 | Hoispin Cotrer - 3/4 R.F.-L.
10 {79261 | Engine Sheoud Pack (lnel. Ref. 43 70685 |  Selector Knab (R.R
1,12, 13) L.F.
1 [7e6a0 § DecatZ Center 44 | 69478 |  Wheel Adjusting Bracket (R.R..
12 174360 | Decal - Shravd L.R.—R.F.-L.F.
13| 74909 § Decol - Engine instruction 45 | 78992 [ Handle Bracket Assembly-Let
U 73322 { Serew, Seli-Topping 58 X 3/4 46 | 78991 | Handle Bracket Assembly_Rigl
5 f6046 | Screel Set-Topping 1/4-20 47 [ 72907 By, Corrsge $/16-18 X 1/2
(R.R.~L.R.
16 174677 | Corcher 8 48 | 53087  Nof, Lock 5/16-18 (R.R.-L.R.
17 172870 | Cotcher Frome 49 | 623331  Washer, Flot Steel .350-1.437
I | Retin o XOUIRR LR RF.-LE
3 ing Strip 65543 /8216 (R.R.-L.R.-
W7 | CocherSuppen % ROy (RRLR
a {7 $erem, Sell-Tepping 1/4-20 5t | 79269 | Housing W/Silk Screening
2 72881 | Corchor Latch (incl. Ref. 223) o el 2 ,‘.’::,';":" =l
23 (63618 | Kaob 53 | 69226 |  Blade Flange Assembly
24 |7;383 | 8olt, Comiage 1/4-20 X 578 5c | o220 |  miogs
;s m;a :m, l--;h. 1/4-20 55 | 69385 ]  Washer, Blade
6 74816 te Gepss ;
2 [sisit | S Se-Topsing 10-24 5| S| Nerhispog Galleite Tree
A 58 | 71851 |  Sprocket 9 Tooth W/2 Set Scres
B [ 1 re el wo | aaga | Bnck Rt 259) e
i 8 | Ser Screw 1/4-28 X 3/16
;4: 73326 | Hinge .N u‘) 52978'f  Key, Woodruff =5
2 lewan "‘C-'ML l’i: l‘-VA = o5/15 61 ] 68205 557;.6:]:3(“‘7';5 Hex Head
ErA ool gy @ Engine—Mode! (LAY 40-50375D
35 [55015 | Retiser Clip (R {Tecumeh Producis Company)
L.F) 0 H!
36 [52160 | Washer, Flat Steel 515-1 X 74622 | Parts List ~ Owner’s Manuol
31 (RR.-L.R. .F)



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PDE

% Complete

Click Here to upgrac . ‘
Unlimited Pages a ‘

ROPER 20" REAR BAGGER 164CC 4.0HR POWER PROPELLED LAWN MOWER MODEL NUMBER M6537AR

ROPER 20" REAR BAGGER 164CC 4.0HR POWER PROPELLED LAWN MOWER MODEL NUMBER M65

Ref.| Port Ref. | Part
No.j MNo. | Part Nome No. | No. | Part Name
1] 73629 ]  Drive Cover 20 | 72978 Boh, Shoulder (Speciol) 1/4-28
21 75136 | Serew, Machine #10-24 X 1/2 X15/8
3 91 | Not, Lock 21024 22 | 72979  Hot, Shoulder (Special) 17428
4| 73787 [ Choin Cover Axsembly 23 | 73405{  Spocer
5| 73626 ] Yoke Assembly 24 | 52365  E-Ring 3/ Shaht
61 7305 |  Spring - LH. 25 | 74162|  Lower Link
7| B172{  Spring - RH. 26 | 74232  Washer, Flat Steel .531-1.187
8 73087 | Bearing 148
9 | 73696 1 Sprocket - 8 Tooth 27 | 73936 |  Blt, Shaulder (Special) 1./4-20
10 | 52379 | Spring Pin 3/16 X 1 28 | 73276 | Retoiner
| 768 iven 29 [ 55187  Screw, Seli-Tapping 5/16-18
12 | 73928 |  Washer, Flor Steel .628-1.25 3/4
7 30 | 58891 | Control Cable Clip
13| 52364 | E-Ring 5/8 Shaft 31 | 74190 ) Spocer
4] 973 |  Deiver 32 | 57155|  Screw, Machine <10-24 X 5/8
151 75043 | Pivor Adjusting Bracket 33 | 69180  But, Lock <1024
16 | 74617]  Pivot - RH. 34 | 7344 Decal - Clutch
17§ 7488 | Pivor - LH. 35 | 74159 |  Cable
18] 54395 | Screw, HexHead 1/4-20X5/8 | 36 | 73755]  Coble Clomp
191 74218 ] Moy, Lock 1/4-20 37 | 68862  Screw, Seli-Tapping 10 X 7/8
20 | 74161 | Lever 38 | 74787)  Chain, 65, (44 Pirches)
39 | 60472  Repair Link Kit (Incl, Offser
and Connecting Link)

ROPER 20" REAR BAGGER 164CC 4.0 M.p. POWER-PROPELLED LAWN MOWER MODEL NUMBER M65378R

ROPER 20" REAR BAGGER 164CC 4.0 HP. POWER-PROPELLED LAWN MOWER MODEL NUMBER M6537¢

Ret. § Pant Part
No.§ No. | Port Name - No. [ Part Neme
3 74678 Handle - Upper 36 | 72425 Wheel ond Ti Assembly.g"
2 {73445 | Remote Control (RR._LR.RF.-L.F,
3 69411 Screw, Machine Phillips 37 | 64763
=10-24 X 13/4
4 69180 Nut, Lock +10-24 38 | 62335
5 58715 inob — Handle
é 58891 Cable Clip 39 | 69474
7 {em Handle - Lower © | ez
8 {58714 | Bols, Handle 5/16-18 X 1 3/4 41 | 70683
9 51793 Hairpin Cotter — 3/4 .F.—L.F.]
0 79261 Engine Shroud Pack (Incl. Ref. 42 | 70685 Selector Knob (R.R.-L.R. !
=10, 12, 13) LF)
1 {74660 | Decal < Conter 43169478 | Wheel Adjusting Brackes (R.R
12 |7 | Decel S Shvowd LR.-RF.-L.F)
o = Engine Instruction 44 | 78992 | Handle Brackes Assembly-Left
14 332 Screw, Self-Tapping +8 X 3/4 45 | 78990 Handle Bracket A:t:bl;—Ri’ghl
15 i:;e/\:, Self~Topping 1/4-20 46 | 75156 Bn)‘;, Carriage 5/16-18 X 12
(R.R.-L.R.}
16 {75383 | Carcher Bag 47 | 74399 | Nus, Lock 5/16-18 (R.R.-L..
17 72870 | Corcher Frame 48 62333 | Wather, Flat Seal oo
:: % B:u; 'Sn' : .07: (RkAR.-L‘R.-RAF.~L,F.)
cling Stip 1, Lock 3/8-16 (R.R._L.R..
20 (73178 Catcher Suppert ol R:’F.— . F.S/s (RR-AL
2 |73845 | Screw, Seli-Topping 1/4-20 50 | 75269 | Hausing W/Silk Screening
X172 W/Dacal (lncl. Ref, £51)
;; EE?; gai:ﬁ.v Latch {Incl. Ref, #23) 51 | 73221 Decal - Housing
nol 2
26 |73383 | Boly, Corringe 1/4-20 X 5/8 & | §5226{  Blode Flange Assently
B fram | Mo Lock 1/4-20 5¢ | 69385 |  Washer, Blade
26 7 lumber Plate Wa: i levil
5452 | Serwn Sl -Torping 10-24 Pl Nors et o/ Sallevile Trpe)
57 | ngsy Sprocket 9 Tooth W/2 , crew
28 (72889 | Reor Door (Incl. Ref, +59) 5o
29 3215 N!ngl Bracket 58 | s2828 Set Screw 1/4228 X 3/16
30 [73326 | Hinge Rod 59 | 52978 Key, Woodruff <5
31 |72982 | Spring 60 | es20 Machine Hex Head
2 |oso | compniarsas © 51618
33 60 | Hub Cop (RF.-LF-RR-LR) | &
34 155015 | Retainer Clip (R.R.-L.R.—R.F.e il Y &0sesas0)
Wash 515-1X sllind
ol il B e 75612 Parts List ~ Owner’s Manyal

£\


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PDE

% Complete

Click Here to upgi
Unlimited Pages a

ROPER 20" REAR BAGGER 164CC 4.0 H.P. POWER-PROPELLED LAWN MOWER MODEL NUMBER M6537BR

ROPER 20" REAR BAGGER 164CC 4.0HP POWER PROPELLED LAWN MOWER MODEL Nu

Ref.{ Part Ref. | Port
No.{ ho. Part Nome No.{ No. Port Name
11 73629 | Drive Cover 2 | o8 Bolt, Shoulder (Special) |
Screw, Machine +10-24 X 172 2]
H 751;.'5 Non, Lock 10-24 22 1 729790 Not, Shoulder (Special) 1,
41 73787 | Choin Cover Assembly 23 | 73405 Spacer
5 | 73626 | Yoke Assembly 21 E-Ring 3/8 Shatr
6 73015 | Spring - LA 2 | 74162 ink
7] 3172 | Spring - RH. 2 | 74232 Wesher, Flot Steel 5311
Beari :
H Taeok Sorocket - 8 Toath 27 | 73916 | Bolt, Shoulder (Special) 1
10| 52379 | Spring Pin3/16 X 1 28 | 73276]  Retciner i
1 Driven Shaft 2 | s517 Setow, Self=Topping 5/16
asher, Flat Steel §28-1.25 4
o X Flot St 2 30 | 58891  Conteol Cable Clip
E-Ri Shatt 3t | 74190 acer
I G | Banna S/asha 32 4 57155 Screw, Machine +10-24 X
15 | 75043 | Pivot Adjusting Bracket 33 | 69180 Nur, Lock #10-24
16| 417 | Pivor - RH. 34 | B4a2|  Pecal - Clusch
171 74618 {  Pivot — L.H. 35 [ 74159 Coble
18 ] 5439 Screw, Hex Head 1/4-20 X 5/8 | 36 | 73755|  Cable Clamp
194 74218 Nut, Lock 1/4-20 37 | 75408 Screw, Solf~Tapping ¥10-
20} 74161 ] Lever X3/4
38 1 74787 | Chain, 765, (44 Pischas)
39 Y 60472 ] Repaic Link Kit (Incl, Offs
< Connecting Link)
-

[ €&

378R

ROPER 20" WHIP STIKTw 4.0 H.P.164CC REAR BAGGER POWER PROPELLED LAWN MOWER

REPAIR PARTS

MODEL NUMBER M&6S77AR

ROPER 20" WHIP STIKTM. 4.0 HP. 164CC REAR BAGGER POWER PROPELLED LAWN MO\

MODEL NUMBER M657;

Ref.| Part Ref.| Part
No.i No. Part Nome No.| No. Part Name
74678 | Handle - Upper 37 | 64763 | Bol, Shoulder (Special) 3/3_1,
2 | 73445 | Remote Control RR.-L.R.—RF.~L.F.)
3 | 6911 | Screw, Machine Phillips 38 | 62335 asher, Belleville .505_1,10 X
#1024 X 13/4 082 (R.R.—L.R.-R.
4 169130 | Nub, Lock 71024 39 | 69474 | Axle Arm Assembly (R.R.
5 | sa71s nob - Handle 40 ] 73632 | Axle Arm Assembly (R
6 158891 | CobleClip 41 170683 | Selector Spring (R.R.-L.,
7 [ 623@2 | Handle - Lower L.F,
S [5n4 | Bl Hondie 5/16-18X13/4 |42 | 70685 Selector Knob (R.R.~L.R.—R.F,
9 | 51793 | Hairpin Cotter  3/4 L.F)
10 {79244 | Engine Shroud Pack (IncLRef. |43 | 69478 Wheel Adjusting Bracket (R.R.
01,12,13) L.R—R.F.-L.F.)
11 174779 | Decal ~ Ceater 44178992 [ Handle Bracket Assembly~Left
12 174780 | Decol - Shroud 45 178991 | Hondle Bracket Assembly—Right
13 [ 74656 | Decal - Engine Instruction 46 1 75156 1 Bolt, Carriage 5/16-18 X 1/2
W [ 73323 | Screw, Seli-Topping 18 X 3/4 |47 74399 | Nut, Lock 6/1
15 [ 68346 | Screw, Solf-Tapping 1/4-20X |48 | saney asher, Flat Ste.
3/4 -R.—L.R.-R.F.
16 174677 | Catcher Bag 49 | 74400 ut, Lock 3/8-16 (R
17 172870 | Cotcher Frame -L.F.)
18 172883 | Reor Skin 50 [ 79290 | Hausing W/Silk Screaning
19 173061 { Backing Strip W/Decal (Incl, Ref. #51)
20 | 73176 | Cotcher Support 51 | 75325 ecal - Housing
21 | 735 Screw, Self~Tapping 1/4-20 X 1/2) 52 | 74454 Flange Assembly
72881 | Cotcher Latch (Incl. Ref. 323) |53 | 74199 Pin Holder
23 | 68618 | Knob 54 | 74334 | Pin (Three required)
24 73383 | Boli, Carriage 1/4-20 X 5/8 55 | 74393 | Spacer
25 §74218 | Mut, Lock 1/4-20 56 | 74456 | Washer, Belleville .630-1.875
26 | 75242 | Number Plate X.129
27 Screw, Salf-Topping ¥10-24X |57 | 5143 Not, Nylok 5/8-1g
8 71851 | Sprocket 9 Tooth W/2 Set Screw
28 | 72869 (Incl. Ref, £59)
29 173215 59 152828 | Set Screw 1/4-28 X 3/16
30 | 73326 60 | 52978 oy, Woodrufi ¢5
31 | 72962 61 170080 [ Wosher, Flat Steel .405-.860 X
83640 4
33 | 67360 62 | 68206 | Screw, Machine Hex Head W/Lock
u | ssos Washer 5/16-18 X 1 1/8
LF) Engine — Model (LAY 40-50375D)
35 152160 | Wosher, Flat Steel 5151 X .03) (Tecumseh Products Company)
RR-LR.-RF.-LF. P
36 | n2425 ! and Tire Assembly — 8 75245 Parts List - Owner’s Manval
{RR.-L.R.-R.F.-L.F.)

L.F.)
R,

R

L.

+390-1.437 X
F.}



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Pnr Your complimentary
- use period has ended.
B 3 CO m p I ete Thank you for using

PDF Complete.
Click Here to upgi
Unlimited Pages

ROPER 20" WHIP STIKTM. 4.0 H.P. 164CC REAR BAGGER POWER PROPELLED LAWN MOWER

REPAIR PARTS MODEL NUMBER M6577AR

\

\
5

ROPER 20" WHIP STIKTM. 4.0 H.f. 164CC REAR BAGGER POWER PROPELLED LAWN MOWER
MODEL NUMBER M6577AR ‘

Rel| Pont Ref.| Pant
No.| No. | Port Name No.| No. Port Name
14 72629 | Drive Covar 23| 72978|  Boly, Shoulder (Special) 1/4-28
2 | 75136 | Screw, Machine £10-24 X 1/2
3| 5291 | Ny, Lock#10-24 24| 72979 |  Nut, Shoulder (Special) 1/74-28
4| 73787 | Choin Cover Assemily 25| 73051 Spacer
5 | 73626 | Yoke Ansembly 26( 52365 | E-Ring 3/8 Shatt
6| 73115 | Sping —L.H. 27| 74162 | LowerLink
71 172 | Spring - RH. 28| 74232  Washes, Flat Steel .531-1.187 X
8| 73087 | Beoring 48
9 | 7369 | Sprocket 29| 73916 [  Bols, Shoulder (Special) 1/4-20
10 | 52379 | Spring Pin 3/16 X1 30| 7276 | Retai

1n | 73828 Driven §| 1§~ Tapping 5/16-18 X

hatt 31| 55187 | Scraw,
12 | 73928 Washer, Flot Steel .828-1.25 X /4

3,
32 sa89 Coatrol Cabls
ocer

8
o
38

.8
13 | 32364 E-Ring 5/8 Shaft
Drive

14 | 67973 o4 U | SNSS Scraw, Machine #10-24 X 5/8
15 | 75043 t Adjusting Brocket 35| 9180 Nut, L
16 | 74617 = R.H. 36 | 7342 Dy = Cluteh
17 | 74818 | Piver- LH. 37| 74189 | Cal
18 | 54395 Screw, Hex Heod 1/4-20X 5/8 | 38 | 73755 Cable Clemp
19 | 72243 Screw, Hex Head 1/4-20X7/8 | 39 662 Screw, Self-Tapping 110 X 7/8
20 | 70080 | Washer, Flor Steel 405360 X | 40 | 74787 in 765 (44 ves)
41| 60472 Link Kit {Incl. Offset and

/4 Repa
21 | 74218 | Moy, Lock 1/4-20 Connecting Link)

22 | 461 Lever

ROPER 20" WHIP STIKTM. 4.0 H.P. 164CC REAR BAGGER POWER PROPELLED lAvVlN MOWER

REPA'R PARTS MODEL NUMBER M6577BR

ROPER 20" WHIP STIKT™#. 4.0 H.P. 164CC REAR BAGGER POWER PROPELLED LAWN MOWER
MODEL NUMBER M6577BR

Ret} Part Ret.| Port
Noj No. | Part Neme No.| Mo. | Port Name
1 | 74678 | Hondle - Upper 37 | 64763 | Bols, Shoulder (Spacial) 3/8-1
2 | 7345 § Remote Contra B et udad
3 | 69411 | Serew, Machine Phitlips 3 | ans
$10-24 X 1 3/4
4 | o0 | Moy, Lock #1024 39 | 69474
5 {58715 | Knob - Handle o | na2
6 {ssm91 | Cobleciip a
7 {62382 | Hondle —Lower
8 | 58714 | Bols, Hondle5/16-18X13/4 |42 | 70685
9 | 51193 otter — 3/4 L
10 | 79295 Shroud Pack (IncLRef. 43 | 69478 | Wheel Adjusting Bracket (R.R..
13) » LR_RF-LF)
n | um dle Bracket Assembiy—|
12 | 73206 45 | 78991 | Handle Bracker Anumbl:.k:::“
13 | 74656 o Inatraction 4 | 75156 | Boh, Carriage 5/16-18 X 1/2
14 | 73323 . Self-Tapping 78 X 3/4 47 | 74299 | MNw, Lock 5/16-18
15 esaus | Seew. Seli—Tapping 174-20X |48 [ 62333 | Wosher, Flot Steel .390-1.437 X
4 R.
16 | 74677 | Coteher Bog &8 | 7400
17 | 72870 | Cotcher Frome
18 Rear Skirt 0 | 120 Housing W/Silk Screening
19 | 73061 | Bocking Strip W/Decal (incl. Raf. ¢51)
20 | 73176 | Cotcher Support st | 75125 | Decal - Housing
21 | 73845 | Scraw, Self-Topping 1/4-20 X 1/2{52 | 74454 | Flonge Assembly
72681 | Corcher Latch (incl. Ref. 523) |53 | 74199 | Pia Holder
23 |eas18 | Knob 54 | 74334 | Pin (Thewo roqui
20 | 72088 | Botr, Conioge 176-20X 58 5 | 70n T iy
25 | 74218 | N, Lock 1/4-20 55 | 7445 | Washer, Belloville .630-1.875
26 | 75370 | Nomber Plate X .29 .
37 | 5452 | Scrow, Seli-Topping 10-20X {67 | S | Hur, Nylok 5/8-18
EY) 58 | 71851 | Secocket 9 Tooth W/2 Set Scraw
28 | 72869 (inel, Ref. 159)
29 | 73215 5 | saes Set Screw 1/4-28 X 3/15
A 8 | 7o | etbe o
62 tasher, Flat Steel 405
s |a AR-=FLE) @ | e & .
&7360 | Hub Cop (R.R-L.R.-RF.-LF rew, Machine H,
3 {5003 | Rerwines Clip RELR-RF.o 5 Forber5/16-18 i A
L ngine — Model (LAV 40
hoe, Flat Stewd 515-1 X 031 (Fecumueh P 503850}
s 12 | & CLReRELE) Torimpch Products Conpany)
Wheel and Tire Assombly - 8" 75372 | PertsList -~ o
36 7245 | R UR-mFFD 8= Onaet's Winas!



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PO

* Complete

Click Here to upgi
Unlimited Pages

Your complimentary
use period has endgd.
Thank you for using
PDF Complete.

9|

ROPER 20" WHIP STIKT™#. 4.0 HP. 164CC REAR BAGGER POWER PROPELLED LAWN MOWER

EPAIR PARTS MODEL NUMBER M65778R
R

ROPER 20" WHIP STIKT.M. 4.0 HP. 164CC REAR BAGGER POWER PROPELLED LAWY/
MODEL NU

Part Nome

1 Drive Cover Bols, Shoulder (Special)

2 Scraw, Machine 11024 X 1/2 X1 5/8

3 Not, Lock 110-24 Nut, Shoulder (Speciol) |

4 Choin Cover Assembly Spacer

51 73626 | Yoke Assembly E—Ring 3/8 Shaft

S [ TS | Spring - LW, Lowar Linl

T2 { Spring - R, Washer, Fiat Steel 531

217300 | Boear .48

9| 7369 | Sprocker Balt, Shouldar (Special) 1
10 | 2339 Spring Pin 3/16 X 1 Retainer
1 38528 Driven Shaft Screw, Scl'-Tuypinv 5/16
12| 13928 | Washer, Flot Sies) .828-1.25 X 4

028 Control Cable Clip
B | sna acer
u | &3 Scrow, Mochine “10-24 X
15 § 7503 | Pivot Adjusting Brackes Not, Lock #10-24
16 1 74817 | Pivor - R, Decal — Chutch
W1 4818 | Pivor— Lo, Cable
18 { 36395 | Screw, Hex Hood 1/4-20 X 5/8 Cable Clamp
7543 Screw, Hex Heod V/4-20 X 7/8 Screw, Self-Tq,
79080 Washer, Flat Steel 405-.860 X Chain 265 (44 hes)
174

Repair Link Kit (Incl, Oifse
k)

Not, Lock 1/4-20 Connecting Linl
Lever

WHEEL

ADJUSTMENT KT/ -

FOR

MDDELS -MTM17 AR

-MIM7BR

10

AXLE ARM
ASSEMBLY

Axle Aem Assembly
Selector Spring
1o b

Whee! Adj ent Bracket

Washer, Belleville

Shoulder Bolt

Washer, Fiat Steel .390-1,437 X .074
Locknut 3/8-16

Washer, Flat Steel 5151 X 031
Retainer Clip

Instruction Sheet



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PO

% Complete

ROPER 32" REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 H.P. MODEL NUMBER K8327AR

REPAIR PARTS

ROPER 32" REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 H.P. MODEL NUMBER K

Ref.| Part Ref.| Port
No.| Ne. Part Name No.[ Ne. Port Name
Y1 74564 | Staering Whee! 29 | 548 Nut, Keps 5/16-18
2| 74572 | Insent Cop 30 | 74531 Shifter Gate
3 [ 50830 | Not, Lock 1/2-20 31| 74580
4| 53632 | Washer, Flot Steal 5311 X 063 | 32-] 74601
5| 72705 } Stesring Shaft Cover 33 | 74561
61 74565 | Steering Shoft — Upper 34 | 74512
7 | 74682 | Steering Shaft Extension 35 | 712926
8 1 60902 | Bolt, Hex Heod 1/4-20 X 1 1/4 36 | 73319 Wing Head Stud
9 | £3601 | Not, Lock 1/4-20 37 | 7332 Receptacle
0] sn sole Aszembly 38 | 7321 Split Ring
M} 712683 | Screw, Threod Cutting 5/16-18 X | 39 | 72987 Blade Brake Rod
12 0| 2454 Belt Keaper
12 71673 | Plonger Cop A1 [ 53018 | Idler Pulley
13| 55862 | Knob 42 | 74613 Spring Arm
4| 75122 | Decal-Operating Instructions 43 | 51961 Nut, Lock 3/8-16
15 ) 74558 | Decal-lnstruction 44 | 75045 Spring
161 74563 | Seat Assembly 45 | 74538 Blade Clutch Lever
17 [ 75070 1 Decal — Seat 4 | 71246 p
18 | 74963 Fromt Ponel 47 | 74539 Handle Bracket
197 72839 | Bols, Shoulder (Special) 1/2.-13 48 | 75339 Control Arm Assembly
20| 18810 | Washer, Lock — 1/2" 49 | 62336 Nut, Lock 3/8-16
21| 53086 | Washer, Flot Steel 50 | 67510 Washer, Flat Steel ,390-5/8 X
591-1.187 X 127 090
22| 74537 | Remote Control Assembly 51 | 74559 Decol-Enter and Exit
{incl. Ret, 223) 52 | 74557 Decal-Broke Instruction
23| 61159 | Knob ~ Remote Control 53 | 68306 Decal~Clutch and Broke
24| 73534 1 Side Panel - R.H. 54 | 4542 1dier Support Bracker
25 | 4532 Side Posel - L.H. 55 | 51630 Bolt, Carriage 5/16-18 X 3/4
26 | 68348 Screw, Seli~Topping 1/4-20 X 56 | 74543 Idler Arm
/4 57 | 67365 Foot Pad
27| 19 Screw, Mochine Hex Heod 58 | 67189 Foot Pedal Plate
5/16-18 X 3/4 59 | 67613 Bolt, Carriage 5/16-18 X 3/4
281 52915 | Washer, Flot Steel .228-1.125 X | 60 | 72384 Floot Board Pad
063 i
|

|

| IDLER PULLEY TO-

H TRANSMISSION PULLEY

| TO TOP GROOVE

’ OF ENGINE PULLEY
20

ROPER 32" REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 H.P. MODEL NUMBER K83

Ref.] Part Ref.| Part
No.| M. Part Name No.| No. Part Nome
1 Yow Hitch — Eyebolt 24 | 72360 Faot Padal Cl
2 556151  Not; Keps 3/8-16 2 62 rew, Machi
3| 74514 Chossis Assembly 5/16-18 X 5/
4| 7452 Plate 26 | 72387 Foot Pedal
51 61000 Plastic Rivet 27 | 67174 Mation Idler
6] 75268 |  Laver Aem Assembly 28 Bolt, Shoulder (Special) 5/16-24
7{ 752651  Side Bracket 29 | & Woxher, Flar Steel .531-1 X 134
81 ssn2 Screw, Hex Hood 3/8-16 X 3/4 | 30 | 54958 Not, Lock 5/16-24
9] 51630 Screw, Hex Heod 5/16-18 X 3/4 | 31 | 73275 Spring ~ ldler
10 ] s34 Washer, Flat Stee] .640-1 X 063 | 32 8 Pulley — ldler
N 52364 E-Ring 5/8 Shakt 33 | ss8 Scraw, Hex Heod 3/8-16 X 1 1,2
12 522  Net, Xeps 5/16-18 34 | 51961 | Moy, Hex Lock 3/8-16
1B 74545 Paratlel Bar 35 | 67346 V-Belt
M1 6734 Balt, Shovlder 5/16-18 X 3/4 36 | 72357 Front Member Assembly
15| 63124 ] Ny, Lock 5/16-18 37 | 66238 |  Bolt, Carriage 5/16-18 X 5/8
16| 7238 Breke Rod ~ Rear 38 | 72375 Bracket
7 e2ss ing 39 | 74516 | Housing Lifrer
18 2947 Cotter Pin - 3/4 40 | 74515 lerank Bracket
191 8755 Spring 4 79 Carrioge 5/16-18 X |
20| 74527 |  Litter Hondle 42 | 74576 e Lok Pin Type
211 72380 Parking Broke Rod 43 | 1452
2] 63680 { Comer Pin~3/4 44 | 73446 | Drive Lok Pin Type F
% [ 72393 | Motion Clutch ond Broke Rod [ 45 | 68475 |  Bolt, Shoulder 51618 X 3/4



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
- use period has endgd.
B 3 CO m p ete Thank you for using

PDF Complete.

Click Here to upgi
Unlimited Pages

327
A ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 H.P. MODEL NUMBER K8327 AR

ROPER 32" REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 H.P. MODEL NUMBER ¥

Ref.| Port Ref.| Part
Ne.| No. Part Nome: No.| No. Past Nome
14 72818  Chain 241 (82 Pitches) 17| 2655| ComerPin~1/8
2| 60474 | Repoir Link Kit (incl. Offset 18| 57911 | Washer, Flot Steel .640-1.250
and Connecting Link) 083
3] 70302 | Tire-13/5.00X 6 (RR.-L.R) | 19| 52364 E—Rmu 5/8 Shaft
4§ 7001 | Rim (RRLR.) 20| 71208
5] 85139 | Valve Stem RR-LRY 21| 72401
6| 59192 | Volve Cop (RR._L.R.) 2| 72400
7] 7345 | Bolr, Hou u..a 5/16-18X15/8 | 23| 7258 | Tie Bar
{RR.-L.R. 24| 55855 | Bolt, Shoulder (Sp-ml)
8| 67818 | Not, Lock 5/16-18 (RR.-L.R.) 5 16-24 (R.F.oL.F.)
9 | 52966 [ Wosher, Flat Steel 765-1.250 X | 25 | 68590 [ Nut, Lock 5/16-24 (R.F.-L.F.
W RR-LR) 26 | 72359 | Steating Plate
10 Ghain Adjus! 27| 7263 5‘!0\1, Hlx Head Thread Cuttin:
N | suer Screw, Hex Hud 5/16-18X7/8 X1/2
(RR.-LR. 53848 et el 630-1 X
12| 72382 | Bearing Cup (R-R.~L.R)
1B & Beoring (R.R.-L.R. 29| ems0 and Tire Assembly
141 54922 | Not, Keps 5/16-18 (RR.-L.R.) w 50 X 3.50 (R.F.o L)
- 15 | 73523 | Differentiol Assembl (Incl. Ref, #30)
{See Page 28} 30 | 64906 |. Beoring (R.F.-L.F.)
16| 72547 | Steering Shoft
L3

$OPER 327 REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 H.P. MODEL NUMBER K8327 AR

BOTTOM GROOVE o
ENGINE PULLEY T

jouex Punsv o 100
OVE OF FRONT
N HEA

3_|s

ROPER 32" REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 H.P. MODEL NUMBER K8

Ref.| Part Ref.| Port
No.[ Ma. Part Nome No.[ No. Part Nome
rrombroove ol 1| 2 | vegen 20| 6735 | Wothar, Flat Stec! 6301 X oso
21 7929 | Housing W/Silk Scraonin, 21 | 58611 | Washer, Flat Steel 405860 X
"lor;{!).ulﬂmm PulEy . WDecal (incl, Ref, 13) 22| 62336 | Mur, Lock 3/8-1
GUTER JACKSHAFT PULLEYS 3 | 75382 ~ Housing 23| 71596 | Dischorge Guard
4 | 74551 | Housing Lifter ~ R.H. 2 Bolt, Carriage 1/4-20 X 5/8
5 | 74552 | Housing Lifter ~ L.H. 25| 63601 | Mur, Lock 1/4-20
& | 50475 | Bol, c-m-,. §/|6-]8 X3/4 26 | 75085 | Decal - Discharge Guard
7| @124 | N, Lock 27| 67 Blode
8 | 74553 | Swop 28| 67676 | Scraw, Machine Hex Head
9 | 58909 | -Bah, Shoulder (Spacicl) 5/16-18 8-24 X 7/8
10 | 50806 lm.. Flat Steal .328-750X | 29| e7354 Voshor, Flat Steel
N : 38
0 | s | Koo Assembly — Driven 30 [ 68107
12-) 69262 Jeckshaft Ammm ~ Driver 3t Bal' H-. ".ud 3/8-16 X 5/8
13 ] 55615 | M, K.p. 2| 398 | vo
14| 67400 | lilar Pulley 3| 7 Skid - n H,
15 | 55918 | Screw, Hex Head W/Lock 34 74549 | Skid - L.
Washer 3/8-16 X 11/2 35| 74550 | Mower Support
16 | 51961 | Not, Lock 3/8-16 36§ 61306 | Bols, Carriage 3/8-16 X 3/4
17 | 67401 | Spuing 37| 67404 | Balt Snubber
18 | 6139 | il Arm 38 | 54982 | Screw, Hex Head 5/16-18 X 3/4
19 | 62361 | Bolt, Shoulder (Special) 3/8-16 | 39 | 54922 eps 5/16-18

12



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PO

% Comp

Click Here to upg
Unlimited Pages

ete

WER ECECTRIC START B

.0 H.P. MODEL NUMBER K8327 AR

ROPER 32" REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 H.P. MODEL NUMBE

2
2] 72706 Barery Strap

Ref.| Part Ret.| Part
No.| Ne. Part Nome No.| No. Part Nome
V| 75266 | Shitt Lever 24 ( 58609 | Screw, Mochine 1/4-20 X 5/8
2[ 75346 | Bolt Hexteod 1/4-28X1/2 | 25| €301 | Nor, Lotk 1reczs
3| 50811 Washer, Lock I/4 2 rew, Hex Heod 1/4-20
41 53847 | Washer, Fiot Steel 265-.750 X (Furnished With Battery Pock)
063 2 Washer, Lock 1/4-20
5| 55862 ] Kok (Furnished With Bottery Pock)
61 74525 | Switch — Tiansmission E Not, Lock 1/4-20
779212 [  Transmission Assembly (Furnished With Batvery Pock)
Hodel 143.719 (Seo Pages 30 | 29 | 60422 [  Tormina! Boor
ond 31) 30| 74530 | Switch - Relay Module
8] 73541 | Pultey - Teansmission 311 74099 | Foel Tank
9| 50262 |  Screw, Machine Hex Heod 32 ( 72392 | Belt Keeper 3
516-18 X 7/8 33| 7499 | Screw, Thiead Form 5/16-18
101 58309 | Key, Woodroff 19 X1
M| 65302 Retciner Ring 5/8 Shaft 34| 55187 | Screw, Hox Heod Tapping
12| 2174 ] Wi Tie 5/16-18 X 3/4
13 | 74535 Wire Horness. 35 | 72388 Engine Pulley
14 590§ Not, Lock 1/4-20 36 | 68874 |  Screw, Machine 3/8-24 X 1 3/
15| T84V lgaition Switch (lncl. Ref 116, | 37 | 62735 | Washor, Fiat Stocl 3003200
17,18,19,26) 201
| 67756 | Screw, 110-22 X 31 38| 75063 | Exhoust Tube
7| G157 Mosher, Lock Savermcd Tocth 110 1 39 | 36452 |  Screw, 18 Type AB X 3/8
181 67758 {  Washer, Lock lnternal Tooth 5/8 | 40 | 52859 | Ky Waodeoht ver
191 6759 ] o, Hox 5/8-32 a Engine Mode!-VM30-150105D
201 67780 | Kay Sot (Pair) (Tecumseh Products Company)
21| 70452 [ Battery Charger (8.0 H.P.)
70451 | Battery Pack 74569 | Parts List - Owner's Manval

ROPER 32" REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 1p. MODEL NUMBER K8327AR =

E DIFFERENTIAL and AXLE ASSEMBLY PART NUMBER 73523 :
i o
5 =

| 1 a
[}

z

&

3

RELA'Y MODULE/SWITCH

BROWN

@

TRANSMISSION
INTERLOCK

REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.L .. MODEL NUMBER K8327 AR

]
g
Ref.| Part Ret.| Port z <
No.l No. | Part Name No.l No. | Part Name z (-1
117909 | siipaxte 5 | 29022 | Wousing W/Bearings £ a
2 | 78982 | Washer, Thrust 7511250 X 6 | mom i s
0478 7 | 78978 { Friction Block A e
3 | 58586 | Retaining Ring 81 78976 | Drive Disc 2
4 | 79017 1 Screw, Machine Serrated Washer | 9 | 79100 | Fined Act: Assembly =
Head §/16-24 - 2 10 | 79018 | Nut, Lock 5/15-2¢ 3
&

WIRE HARNESS

JACK RECEPTACLE



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

£ o

CI)'ck Here to upg
Unlimited Pages

ete

TRANSMISSION NO. 794212

MODEL NUMBER: 143.71

Ref, | Part Ret. | Part
No. [ No. Part Name No. | No. Part Name
794212 | Complete Transmission 26 | 7904 Plate, Brake pad
1 | 770063 , Transmission 26 | 786026 | Pin, Dowel
J| 2 | 772000 | Cover, Transmisai 27 | 780105 | Bushing, Flanged .
3 | 176162 OQutput and 28 | 786 Chain, Roller (No. 41 chain,
4 | 778121 | Gear, Spur (20 teeth) 22 links)
5 | 786072 | Spacer 29 | 78007; e,
6 | 778123 | Gear, Spur (25 teeth) 30 | 780106 { Bearing, Needle
7 | 7718124 | Gear, Spur (30 81 | 792072 | Ring, Retaining
9 { 784266 | Collar, Shift 82 | 792035 | Ring, Retaining
10 | 78 Sprocket (14 teeth) 33 (780109 | Washer
11 | 786061 | Sprocket (10 teeth) 84 | 788040 | Ring, Retaining
12 | 776134 Counter 35 | 784270 & Fork Assy., Shift
13 | 778109 | Gear, Bevel (42 tooth and 36 | 792073 | Screw, Hex hd. taptite,
15 tooth spur 1/4-20 x 1-1/4
14 | 778126 , Spur (20 teeth) 364 | 792085 , Hex hd. taptite,
15 | 778127 | Gear, Spur (25 teeth) 1/4-20 x 2-1/4
16 | 786071 37 | 792089A] Key
17 | 778129 | Gear, Spur (30 teeth) 38 (792075 | Nut,5/16-24 lock
776135 | Shatt, Input 39 | 792076 | Washer, Flat, 5/16
19 | 778113 | Bevel pinion, Input 40 | 792077 ( Bal, Steel, 5/16”
20 | 786047 | Sprocket (8 teeth) 41 | 792078 | Screw, Set, 3/8-16 x 3/8
21 | 79000: Brake 42 | 792079 | Spring
22 | 790004 | Lever, Bake 43 | 780108 | Washer, Thrust
23 | 790005 { Holder, Brake pad 44 606" er
24 | 790006 , Brake
-
SOPR RALLY 36" LAWN TRACTOR MODEL NUMBER LB6I1S&R! ROPER RALLY 36" LAWN TRACTOR MODEL NUMBER L86156R1
Rel.{ Port Ref. | Part
Mo} No. Part Nome No.{ Ne. Port Name
T [ 371676 | Romote Control Assambly ncl, 32 | 371263 | Scrow, Hox Head Thiead Cofiing
Ref, 2] _ | 516igxi2
2 361159 | Knob - Remote Contral n | ks sis Cover
3 | U5 | Screw, Maghine Phil. 510242 1/2 |34 | 371197 | Transaxle Support
4 | 360891 | Not, Speed 510-24 35 | 364605 | Bolt, Hox Heod 3/8-16 x 1
5 | 371698 | Decol - Dosh - R.H. 36 | 365543 | Nut,'Lock 3/8-16
6 1371938 | Decol - Dasl X 37 | 371507
7 ;}m Docsl - Dash - atructions 33 | 371198
8 | 37638 | Dosh Assent 3 | 38
7 mg‘o ol Hox Heod 5/16.18 x /4 PR
e 4 |
A an 5
12 ] 357968 | Bole, Hex Heod 1/4-20 x 3/4 3] :\7@2
13 1363601 | Nut, Lock 1/4-20 44 [ 371213
14 | 372012 | Clevis Lanyord 45 | 373302
15 | 371258 | Taak, Fuel 45 | 373303
-1 | 3nase | Fuel 47 | 368306
17 {36881 | Seat Pa 48 | 372011 [ Ho
B |30 hwc.:us 12131 5 | 3790 | Mt Assem
olt, Corriage 1/2:13 x 941 | Hood Assem
20 084 | Wasber, Flat Sreel 5311187 £ 127 {51 | 371913 e
21 318810 | Washer, /2 52 54922 | Nut, Keps 5/16.18
= Nut, Hex 1/2:13 53 {35006 | Washer Flot Stee) .328-.750 x ,063
23 | 371214 | Fonder- L. 54 [ 372698 | Insert Panel - Frame
24 | 371215 | Fender - RH, 55 | 371911 | Panel Frame
25 | 371216 | Rear Cover Ausembly 56 | 373191 | Hinge
26 § 354262 | Scraw, Machine w/Lock Washer 57 | 372630 | Grill Frame - Lower
5/1618 x 5/8 58 | 371177 | Engine Base
2 |1 | et g | | ki
e 3 locker Bar Sy
29§ 354262 | Screw, Sel-Tapping #10-2423/8 {51 53984 | Bolt, Hex u..s'?/"su x23/4
30 | 371196 Spring 62 | 371431 | Spacer
31 § 371261 | Cover Plote & Qiisis



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
Pn use period has ended.
Thank you for using

{ CO m p ete PDF Complete.

Click Here to upg

Unlimited Pages

R MODEL NUMBER L86156R1

ROPER RALLY 36" LAWN TRACTOR MODEL NUMBER L86156R1
ROPER
|
rl
o Ret.| Pan Ret. | Part
Lo No.| No. | Port Name No.| No. | Part Name
i
¢ r 1 1371200 | Belt Guide 25 [ 371202 | Bushing
ol 2 Rot, Keps 5/16.18 26 | 363124 [ Nu, Lock 5/16-18
i 3 [368208 | Screw, HexHeod 5/1618x11/8 |27 | 371241 | Mid'Beis Gorde
[ 4 1368205 | Scrdw, Hex Head 5/16.18 x 7/8 28 | 355615 | Not, Keps 3/8.16
i 5 [352859 | Key, Woodraff el 29 | 373275 | Idler Spring
! & |371237 | Broke Rod 30 [ 371223 | Pedai Shaft
| 7 13711238 | Trunnion 31 654 | Cotter Pin 3/4
= B [350806 | Wosher, FladSteel .328.,750 32 [ 371221 | Foot Pedal
i x.063 3 [ 371224 | Clutch Rod
- 9 | 27 | Comer Pin 374 34 [ 371225 | Pork Broke Rod
; 10 1353998 | Washer, Flot Steel .406-,750 35 |371226 | Grip
) ! x.063 36 1367365 aot Pad
i W 13NB9 | Broke Spring 37 |371222 | Pedol Plote
i 12 1352336 | Nut, Lock 3/8-15 38 135976 | Boly, Carringe 5/16
] B 13123 | Puliey - Transoxle 39 [368478 | Not, 'Lock 5/16 x 11
M 357917 | Screw, Hex Heod 1/420 x 3/4 40 (371199 | Pedal Bracket
. 15 [371240 | Bl 41 1371204 | Switch Bracket
16 {373198 | Pulley - Engine 42 1371191 | Clutch Arm Assemb
177 1355838 | Square Key 250 x 188 43 | 32655 | Cotter Pin 1/8x 1
) 18 1362735 | Washer, Flat Steel .375.1.250 44 1371195 | Spacer
x.200 45 1371243 | Clutch Arm Assembl
19 1368874 | Screw, Machine w/Masher Nylon 48 353632 | Washer, Flat Steel .
i 3/8-24x13/8 47 1352379 | Spring Pin 3/16 x 1
x 20 1367400 | idler Pulley 48 1371247 | Blade Clutch Rod
3 3 21 13¢5542 | Bolt, Hex Head 3/8-16 x 1 1/2 49 | 371248 ping
" 22 136553 | Nut,'Lock 37816 50 [371242 | Clutch Handle
23 {371201 | idier Bracker 51 31246 | G
24 {351630 | Bols, Hex Head 5/16-18 x 3/4 52 [373199 | spacer

TRANSAXLE PULLEY
TO IDLER PULLEY TO TOP
GROOVE OF ENGINE PULLEY

ROPER RALLY 36" LAWN TRACTOR MODEL NUMBER LB6156R1

Ref. | Pan Ref. | Pant
No.| MNo. | Part Name No. | No. | Part Name
T [ 370650 | Stearing Wreal 2 | 3712 o
2 | 367362 | Drive Lock Pin 14 x11/2 LR Ds (el
IRE Steering Shatt 28 [ 381342 | Nut, Hex 3/8.24
| a0 hing 20| 371185 | Stoering Arm Assambly
s Sering Pin 1/4 x11/2 30 1362079 | Spring Pin 174 % 11/4
§ | 51 | Spring Pin /1601 31 | 364606 | Bolt, Hex Head 1/2.13
171 | Pinion Gear 32 | 359164 | Washer, Flat Steel 515
H 2 Shohr Spocer x.063°
ear 34 ut -;
10 | 352912 Wesher, Flat Sl 765.1.125 bl suz'x.L."E:.lﬂfmbly
4 35 1371188 | Pivot Spocer
03128 | Steccing Brocker 3 [3osy | RostSnac vot
12 :mg Sl.e&rfng Rod 37 371182 | Bearing - Kingpin (R.F..
HREC 1 A 38 [ 371183 | Ringpin Assembly - L.
Washer, Flot Sreel 656-1.250 2 | 3784 | Kiogpin Assenmbly - RiH
15 | 353848 | Wosher, Flot Steel .630.1x.031 0 1508 {jerm
2 67692 | Nut, Lock 5/16.24 (R.F.
16 1351630 | Bols, Hex Heod 5/15-18 x 3/4 £
17 1368478 | Nut, ‘Lock 5/16.18 A3 IS 3{‘;’.)“" HeedaR sy
B {3913 |E. 3 3‘4 5;-2 ! 43 | 364605 ELnI' Hex Head 3/8.16 x
19 | 352966 * Steel « | assen wa';».'e.t Flat Steel .405..
20 | 373084 5 (s | Nl aei s
2 [ms 4 |37
a7 |3mus
23 | 3500 LR, RF.L @ | 36508
24 1368414 | Squore Key 3/16 x 2
25 1794126 | Transoxle Ausembly (Model 143,649)
(See Page 28 and 29)
{Tecumseh Products Company)



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

o

CI)'ck Here to upgi
Unlimited Pages

ete

KSHAFT PULLEYS
19 §6TOM CROOVE
OF ENGINE PULLEY

ROPER RALLY 36" LAWN TRACTOR MODEL NUMBER L86156R1

Ref. | Port Ref. | Part
No. | No. { Port Name No.| No. | PartName
1 360838 | Axte Bok (Spacial) 271371299 | Belt Kaaper - RH.
2 Wheel 28 [361306 | Bols, Carrioge 3/8-16
3 [3NGY | Pivot Rod Assembly 29 {35005 | Washer, Flat Steel 40
4 365543 | Mot, Rylok 3/8-16 095
5 fan Housing w/Silk Scraening % |ans nnel
& Pivot Rod Suppart 11371276 | Housing Bracket - L.K
7 |366238 | Balt, Camriage 5/16-18 x 5/8 2 [371277 | Housing Bracket - R.H
& 363478 | N, Lock 5/16.18 33 1371275 | Jackshaht Assembly
9 |3 Quodrant Assembly 34 [371575 | Plate
10 (370661 | Rod 35 365542 | Screw, Hex Head 3/8-1
u |3 Plunger Cop 64805 | Bolr, Hex Heod 3/8-16
2 Washer, Flot Stesl .328..750 362028 | Belt
I 371523 | Brake Spring Assembly
13 Spring Pin 1/8x 5/8 3n522 | Spacer
16 |371658 | Plunger 371525 | Broke Rod - L.H.
15 (371869 | Sring 71524 | Brake Rod - R.H.
16 (354960 [ Speing Pin VA x 1 1/2 32655 | Cotter Pin 1/8x 1
171371300 | Adjustment Rod 371529 | Discharge Guard
18 [371301 | Tevanion 4 (371528 | Bracket - Discharge G
19 | 32947 | ComerPin3/a 5 | 363124 Lock 5/16-18
362336 | Net, Lock 3/8-16 371526 | Spring - Dischurge
21 |32 | Gip ; 371555 | Hinge Rod
2 |35 Bolt, Hox Head 5/16.18 x 3/4 359476 | Bolt, Carrioge 5/1618
23 {37151 | Spocer 7647 | Skid
2¢ |3 Parallel Link 371285 | Blade
25 1372915 | Poralisl Red Assembly 367354 | Washer, Flot Steel .39
26 [371298 | Balt Kenper - LH. 367676 | Screw, Machine w/Locl
ylon 3/8-24 x 7/8
-

ROPER RALLY 36" LAWN TRACTOR MODEL NUMBER L86156R1

ROPER RALLY 36" LAWN TRACTOR MODEL NUMBER 186156R1

Ret.| Pars Rel.| Par
No.f No. | Port Nome No.| No. | Part Nome
1 | 370867 | tgmirion s.mg: {incl, Ref. #3, 4,5) |18 362707 | Hose Clam
2 353845 | Washur, Fist Shet (2000 s Kl 19 1371979 | Feel Fitner
3 |367738 | Lock Washer Internal Tooth 5/8 2 Insert Starter Handle
4 1367759 | Nut, Hex 5/8.32 {See Engine Parts Li
5 1367760. | Key Sat {Pair) 2 Starter Handle
6 |371718 | Wire Assambly {See Engire Parts List)
7 [371702 | Wire Harness 2 137349 | Wire Avsembl
8 1371220 | Swirch - Imaclock B | 343174 | Wire Tie
9 | 361307 { Screw, Hex Heod Tepping 2% Cap (See Engine Parts List)
21024 x1/2 E Muffler Assembly :
10 | 354509 | N, {See Engine Parts List
n | s 2% Locking Plate
:§ 371883 2 (s’c" Enﬂim Pm;xcl.lﬂ)
rew, Hex Heod Ca
U | anzs | gtk /16183 3/16
15 |3 Washer, Lock 3/8 {See Engine Ports List)
16 1371232 | Screw, Hax Heod Theod Form ngine - Model VMEO-15005%
3/8-16x11/4 (Tecumseh Products Company
” Pipe Nipple 3/8x 3 373331 | Parts List - Owner's Manval
(See Engine Ports List)



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary

use period has ended.

ete Thank you for using
PDF Complete.

£ o

Cllck Here to upg
Unlimited Page.

! TRANSAXLE NO. 794126 MODEL NUMBER: 143.:649
;" ) TRANSAXLE NO. 794126 MODEL NUMBER: 14
e L Tk PN,
{I { —
i o o\ Ag;\ Ret.| Part Ref. | Part
' » % e No.| No. Part Name No. | No. Part Name
| RV 794126 | Complete Transaxle 44 | 778024 | Gear (16 teeth)
PES 1 " 1 [790063 | Case Assy., Tranmxle (Incl. 45 { 778057 | Gear, Bevel (33 teeth)
i Nos. 2, 8 & 5) 46 [ 776138 | Shaft, Shifter & Brake
2 [ 780086 | Bearing, Needle 47 | 778058 | Gear, Shifting (2nd &
3 | 180059 ing, Bronze 48 | 778059 | Gear, Shifting (1st & |
Pl . 4 11780060 | Bearing, Bronze 49 | 778060 | Gear, Spur (12 teeth)
i 5 | 780061 | Bearing, Bronze 50 | 778061 | Gear, Countershaft
| 6 |785033 | Plate Asy., Center (Incl (39 teeth)
] Nos. 4 &) 51 | 778062 | Gear, Countershat
| 7 ]780062 | Bearing, Bronze > teeth)
; 8 [ 772042 | Cover Assy., Transaxle 52 | 778063 | Gear, Countershaft
H A:{" | (incl. Nos. 3 & 9) teeth)
! 9 1780063 | Bearing, Needle 53 | 7920844 Key, Countershaft
i 10 [ 778053 | Gear Assy., Differentisl 54 | 778064 | Gear, Reverse Idler
bl (Incl. No. 11) 55 | 776057 [ Shaft, Reverse ldier
HIT }; %W‘m ing, Bronze §6 | 786036 | Spacer, Reverse Idler
i ' Axle, Left hand 57 (784087 | Stop, Shifter
| 13 1974220 | Axle, Right hand 58 (788033 | Gasket, Case & Cover
H 14 {778067 | Gear, Bevel 69 [788008 | Gasket, Shift lever hou
15 1778068 , Bevel 63 (780071 ing, Thrust
16 Pin, Drive 81 Washer, Thrust
| 17 1780065 | Washer, Thrust 65 |780073 | Washer, Thrust
18 Washer, Thrust 65A 2
¥ 19 1788038 | Ring, Snap €6 |792035 | Ring, Snap
2 Fin, Rall 67 [786026 | Pin, Dowel
21 (786035 | Sleeve Assy, Countershaft 68 [788043 | Seal, Oil
. (incl. No. 22) 69 Seal, Oil
[ J % | 72000 snam%bxma 79 sfassons: | =t hes
= 71 |792036 | Screw, Flanged hex |
. 25 { 788079 Assy., Shift (1t & 1/4-20 x 1-1/4
il Rev.) (Incl. Nos. 26 thru 72 [792007 | Screw, Socket hd. ¢
! 26 |7 Fork, Shift saazan d., 5/1618
4 x hd., 5/16-
i 22; 784043 - Shitt ‘7,3 gggg; Screw, Hex hd., 5/1
. ing 75 1792039 | Plug, Pipe,1/8"
20 1792004 | Ball, Steel 76 | 776108 | Shaft, Input
30 1792017 | Ring, Snap 77 | 778077 | Pinion, Input
i 31 1784084 | Rod Assy., Shift (2nd & 78 (788040 | Ring, Retaining
3rd) (Incl. Nos. 26, 28, 29, 79 | 790006 | Pad, Brake
30& 32) 80 [ 790007 | Plate, Brake pad
¥ 82 | 784085 | Rod, Shift 81 | 790005 | Holder, Brake pad
33 | 784264 Lever & Housing Assy., 82 [ 790004 Lever, Brake
Shit (Incl. Now. 34 thi 30) 83 | 792076 | Washer, Flat
34 1784088 | Housing, Shift lever 84 | 792075 | Nut, Lock
35 [ 784094 | Keeper, Shift lever 85 | 792073 | Screw, Hex hd. cap, 1/4
i 36 | 784265 | Lever, Shift x1-1/4 thr'd forming
! 37 [ 792016 | Ring, Snap 85A( 792085 | Screw, Hex hd. cap, 1/4
38 | 792001 | Ring, Quad % 2:1/4 thr'd forming
i 39 {792049 | Pin, Drive 86 | 790009 | Disk, Bral
i 77 87 1792045 | Key, Woodruff No. 61
i 40 | 776102 Gear Assy., Input 88 [aaa0ae
! (Incl. Nos. 76, 77 & 78) Spacer
42 | 7820364)] g:u.:?)g Assy., Axle (Incl. NOTE 1: The No. 780¢
- 4 aring and seal assy. can
424{ 782043 |. Housing Assy., Axle (Incl. used Interchangeanly w
No, 43; the separate 1&@ 5301
43 | 780001 | Bearing & Seal Assy., bearing and the separate }
; Needle (See Note 1) 788042 seal. .
! 434] 530105 ing,
! 438} 788042 | Seal, Oil
Revised 82:

WIRING DIAGRAM

IGNITION
SWITCH

BLADE
INTERLOCK

FOOT PEDAL
__INTERLOCK

WIRE ASSEMBLY NO. 373349

I o ] o



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PO

% Complete

Unlimited Pages

SH.P. ROPER RALLY LAWN TRACTOR MODEL NUMBER 186356R

REPAIR PARTS

SH.P. ROPER RALLY LAWN TRACTOR MONEL NUMBER L86356R

Ref.{ Port Ref. | Part
Ro.| No. | Port Nome No. | Mo
1 | 371676 | Remste Control Assembly 3 1214
{Incl. Ref, #2) 3 1215
2 ) 38159 emate Control 35 72109
3 | 345 , Machios Phil, 210.24 x 1/2 36 1212
4 i $y Nut #1024 37 1213
5 | 371249 | Dash Assembly 38 73302 H.
6 1371695 | Decal, Dash - RM. 39 733 Pad - R,|
7 Decal; Dash - L. 40 368306 | Decol - Clutch and
8 | 371697 | Decal, Dash - Instructions. 41 1365221 | Nut, Keps 5/16.18
9 [ 371255 | Tank Clamp 421370360 | Sect Assembly
10 | 35798 | Bolt, Hex Heod 1/4-20 x 3/4 43 |359095 | Bolt, Hex Head 1/2-13 x
1| 383801 Nut, Lock 1/4-20 44 1353084 | Washer, Flat Steel 5311
12 | 371254 Fuel Tank x .27
13 | 371256 | Fuel Cop 45 1318810 | Washer, Lock 1/2
W 1372012 | Clevis Lanyerd 46 [ 372629 | Number Plate
15 | 372011 | Hood Cable 47 | 354562 | Screw, Seif-Topping #10-1
18 72004 | Spring 48 | 371196 eat Spring
17 1351630 | Bolt, Hex Head 5/16-18 x 3/4 49 | 371261 Cover Plate
18 | 368478 | Nut, Lock 5/16-18 50 | 3712 Screw, Hex Head Thread ¢
19 | a3n93 (ood Insert /1618 x 1/2
20 | 371941 | Hood Assembly 51 1373351 | Chassis Cover
21 1354262 [ Secrew, Hex Heod 5/16.18 x 5/8 52 1372343 | Chassis
22 1356922 | Nuv, Keps 5/16-18 5 [371266 | Battery Cap
3NN i 54 | 371198 | Axle Swap
24 | 371508 55 1353068 | Bolt, Hex Head 5/16-18 x
ansn 56 [371606 | Clamp
26 [ 3819 57 [37197 | Tronsoxte Support
27 | 372630 58 1364605 | Bolt, Hex Head 3/8-16 x 1
28 | 377 59 | 365543 | Nut, Lock 3/8-16
3719 | Brake Rod Bracl 60 o] 371507 pport
30 | 371178 [ Rocker Bar Support 61 71205 | Tow Hitch
31 | 353986 | Bolt, Hex Head 5/16-18 x 2 3/4 €2 1362735 | Washer, Flat Steel 375-1,
32 {371431 | Spacer

ANSAXLE PULLEY
TO IDLER PULLEY TO TOP
GROOVE OF ENGINE PULLEY

8H.P. ROPER RALLY LAWN TRACTOR MODEL NUMBER L86356R

ef.] Pont Ref. | Part
No.| No. Part Nome No. [ No. Part Nome
1 1371200 | Belt Guide 23 | 351630 | Bolt, Hex Head 5/16-18 = 3
2 922 | Not, Keps 5/16-18 % |32 Bushing
3 | 368205 | Screw, He: 25 | 363124 | Nut, Hex 5/16.24
5/16-18x7/8 26 | 367400 | tdler Pulle,
4 ] 368205 | Sciew, Hex Heod w/Washer 27 | 365542 | Bolr, Hox feod 3/8.16 %11
5/16-18 28 | 365543 | Nut,'Lock'3/8.14
5 | 35289 | Key, Woodruff #61 29 275 | Idler Spring
& {37234 | Pulley- 0 371221 | Foot Pedol
7 135917 | Screw, Hex 1 (371223 | Pedal Shatt
8 | 37240 | Belt 32 [371224 | Clutch Rod
9 | 371241 | Mid Belt Guide 71225 | Park Brake Rod
10 ] 355615 | Nut, Keps 3/8-18 34 (371226 | Grip
137523 | Puley , Engine 371222 | Pedal Plate
12 [ 365053 | Key, Woodrolf 55 359476 | Bolt, Carrioge 5/16-18 x 3/4
13 | 368874 | Screw, Machine w/Washer 368478 | Not, 'Lock 5/16-18
Nylok'3/8-24 x 13/8 367365 | Foot Pad
14 362735 | Washer, Flot Stest 3751250 371199 | Pedol Bracket
x.201 371204 | Switch Bracket
15 | 3nzy ke R 41 371191 | Clotch Arm Assembly
16 Cotter Pin 3/4 371195 | Spa
17 | 371238 | Trunnion - 32655 | C.
18 | 353998 | Wosher, Flot Stael .406-.750 4 (371248 | Spri
x .06 5 1373231 | Blode Clutch Rod
19 1350806 | Washes, Flot Steat .328-.750 632 | Washer, Flat Stesl .531.1 x .(
29 | Clutch Arm Assambly
20 | 3n29 352379 | Spring Pin 3/16 x 1
21 34736 2654 | Cotter Pin 3/4
31201 | Idler Bracket 371242 | Clutch Handle
371246 | Grip



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

* C

PDE

omplete

Click Here to upgr
Unlimited Pages a

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

6356R

SH.P. ROPER RALLY LAWN TRACTOR MODEL NUMBER 1863568

Ref.! Port Ref. |  Part
No  No. No.| No. Part Name
-
1 [ anme 27 [ 371652 [ Rim (R.R-L.R.)
2 | 3nes el 28 | 365139 | Valve Stem (R R
3 | 3nes0 .F.) (Incl. Ref, #52) 2| 359192 | Yalve Cop (R.| R.
4 | 3711209 ring Shaft 30 [ 366614 | Square Key 3/16 x 2
$ 1371210 | Bushing 31 { 794126 ( Transaxle Assembly
& | 3523 Spring Pin Stotted 3/16 .1 and 29)
7 | 371171 | Pinion Gear Tecumseh Products Compa
3 | 354960 | Spring Pin Stotted 1/4 x 1 1/2 (Model 143.649)
9 1371211 [ Shah Spocer 32 | 371267 | Knob
10 1352912 | Washer, Flat Steel .765.1.125 33 | 371185 | Steering Arm Assembly
x.127 34 1 362079 | Spring P x11/4
n fmn 35 | 364606 | Bolt, Hex Head 1/2.13 x 3
12 | 3ma Lok Pin .250 x 1.50 36 | 359164 | Wosher,Flar Steel .515..87
371208 ing Brocker x .
1 {31630 , Hex Hoad 5/16.18 x 3/4 37 | 360249 | Nut, Lock 1/2.13
15 1368478 | Nt, Lock 5/16.18 38 | 371179 [ Rocker Bor Assembly
16 | 373306 ing Rod 39 | 367151 | Rocker Bar Pivot
17 [ 372589 | Sp 40 | 371188 | Pivot Spacar
18 1366506 | Bearing (R.F.-L.F.) 41 | ama36 | i
19 1 371208 | Boshing 42 | 373237
20 [ 353462 | Washer, Flot Steel 656.1.250 43 | 373240
x.093 44 | 371182 | Bearing - Kingpin (RF..L.F
2t 1371219 | Drag Link 45 | 367892 | Nut, Lock 5/16.24 (R.F.-L.
22 [ 361342 | Nut, Hex 3/8-24 46 | 355912 | Bols, Hex Heod 3/8.15 x 3/:
Z3 1371259 | Hub Cap (R.F.-L.F. . R.R. L.R.) 47 | 365543 | Nut,'Lock 3/8.16 (R.F.L.F
24 [ 352913 | E-Ring 3/4 Shaft (R.R.-L.R. - 48 | 364605 | Bolf, Hex Head 3/8.16 x 1 (
RF.-LF) 49 | 355611 | Washer, Flat Steel .405.,860
25 1352966 | Wosher, Flat Steel .765-1,250 %172 (L.F.
x 060 {R.F..L.F. . RR.L.R.) 50 | 371651 | Tire (15 £.00 x 6) (R.F.-L.
26 | 371653 | Tive (18 x9.50 x 8)
(RR.-L.R.)
INSERT REPLACEMENT SHEETS TO ONNERS MANUAL
8 HP ROPER RALLEY TRACTOR MODEL NUMBER L8§356R
. ISHEETS 24 and 25) iBers
(FOR REPAIR PARTS ORDER FROM THIS REPLACEMENT SHEET)
: REPLACEMENT SHEETS TO OWNERS MANUAL
& HP ROPER RALLEY TRACTOR MODEL NUMBER LB6356R
(SHEETS 24 and 25)
(FOR REPAIR PARTS ORDER FROM THIS REPLACEMENT SHEET)
Ref.| Pan Ref. | Parr
No.f MNo. | Part Nome No.| No. Part Name
8 | Axte Bolt (special) 28 1°371525 | Brake Rod
63655 | Gauge Wheel 29 | 371524 | Brake Rod . R.H,.
371671 | Pivot Rod Assembly 30 | 32655 | Cotter Pin 1/8 x 1
365543 | Nut, Nylok 3/8.16 31 | 371297 | Pacallel Link
378993 | Housing w/sitk Screening 32 | 372915 | Parallel Rod Assembly
6 | 367337 | Pivot Rod Support 33| 351630 | Bols, Hex Head 5/16.18 x 3/4
7 | 366238 | Bolt, Carrioge 5/16.18 x 5/8 3¢ | 371616 | Spacer
368478 | Mut, Lock 5/16-18 35 | 371298 [ Belt Keeper - L.H.
sy rant 36 | 371299 | Belt Keeper - R.H,
]l ;;}?ﬁ‘ b & gsr 3?}336 Bnh}; c"F.iages 3/8:16 x 3/4
uager Cap 5 | Wosher, Flat Syeel .405..860
12 { 3508 Masber, Flot Steel .328.,750 x.095
x 39 | 371278 | Chonnel
3 { 354960 ing Pin - Slotied 1/4 x 11/2 @ 1371276 ing Bracket - LH,
4 | 3mess . 41 1 371277 | Housing Brackes - R.H,
5 | 371669 42 | 371647 | Housing Skid
352870 ing Pin 1/8 x 5/8 43 | 374014 oy Chain
371300 | Adjustmant Rod 441363124 | Nur, Lack 5/16.18
JACKSHAFT PULLEYS 371300 | Trennion 45" | 371529 | Discharge Guard
T0 BOITOM GROOW 32947 [ Cotter Pin 3/4 46 | 371528 | Brackes - Discharge Guord
OF ENGINE PULLEY 362336 | Mo, Lock 3/8-16 47 | 371526 | Spring - Discharge Guard
o 371672 P 48 1371555 | Hinge R
75 | Jockshoft Assembly 49 | 362828 | Belr
371575 | Plare 50 [ 371285 | Blade
365542 | Screw, Hex Head 1/4-20 x 1 1/2 51 | 367354 | Wosher, Flor Steel .390.2.38 x .
364605 | Bols, Hex Head 3/8.16 x 1 52 | 367676 | Screw, Machine w/Lock Washer
6 1 371523 | Broke Spring Assembly Nylon'3/8.24 x 7/8
37522 | Spocer 53 | 374012 | Skid Bar
54 | 351447 | Screw, Machine 5/1618 x 7/8
55 | 354922 | Kut, Keps 5/16.18
56 | 379170 | Caster Assembly Package



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PDE

% Complete

Click Here to upgi
Unlimited Pages a

SH.P. ROPER RALLY LAWN TRACTOR MODEL NUMBER L86356R

ef.| Port Ref.| Port
No. Part Nome No.| No. | Part Nome
1 360941 Bulb - Heudlighl Sealed 28 367187 Battery Rod
Beam <. 29 370372 Battery Pack
2 373025 Heodlom 30 370456 Battery Bolt
3 365421 S:vev, Mudﬂnc ll&?‘ x1 N 371984 Relay Module
4 354509 i, Lol 32 37231
5 371706 Ass nhl 33 350902
13 t Switch incl, Ref. #7) 34 371232
7 6805 Knob, Switc!
2 3nern lgmhon S-n:h {lncl. Ref, #9, 10, 35 3 8 Mutflor Assembly
11,13, 14, 15) 36 3nne Muféler Exkn:xoﬂ Assemb
9 360949 S(n- Machine £8-32 x 1/4 37 53984 t, Hex Head 5/16.18 x
10 367757 V’asbvr, Lock lnumul Tooth 710 354922 Nul, Keps. 18
1 367756 Screw 210.32 39 721 Exhausl Gasket
12 153848 Washer, Flut Sn-l .640-1 x .063 370541 Scraw, Machine Hex Head
B 367758 Washer, Lock lm-mul Tooth 5/8 1/4-20 x 5/8
4 367759 41 35081 Lock Wosher 3/8
367780 42 | 372112 | Heot Shield
1 { 3927 43 [ 373381 | Hose Clamp
17 [ 371220 | Swirch s Imerlock 44 | 371979 | Fuel Fitter
18 | 361307 | Screw, Hox Head Topping 4 | 371382 0
=10-24 x 1/2 46 371679 1, O
19 [ 345 a P Dtuln €& Engine Po
2 | s 48 | 3mam | oil
21 | 3nne ] Plug, Oil Filver
2 | 364503 | Wire Assembly (See Engi
23 | 303174 { Wiro Tie P
2| | i
ire Aszon} I Orhes Mt
% 2231 Wing Nor 372631 Parts List - O 's Mans
7| 38307 | W, Flet reel 265..750

. TRANSAXLE NO. 794126

JRANSAXLE NO. 794126

Part Ref.
No. Part Name No. | No. Part Name
T
794126 Ccmplele Transax] 44 | 778024 [ Gear (16 teeth)
1 |770063 | Case Assy., mnmle (Incl. 45 | 778057 | Gear, Bevel (33 teett
Nos. 2,3 & 5) 46 | 776138 | Shaft, Shifter & Brak
2 (780086 | Bearing, Needle 47 778058 | Gear, Shifting (2nd
3 | 780059 | Bearing, Bronze 48 | 778059 | Gear, Shifting (1t -
4 | 780060 { Bearing, Brenze 49 | 778060 | Gear, Spur (12 teeth
5 | 780061 | Bearing, Bron: 50 (778061 | Gear, Countershaft
6 | 786033 | Plate Assy., “Center (Inet. . (39 teeth)
Nos.4 & 51 (778062 | Gear, Countersha
7 | 780062 { Bearing, R teeth)
8 1772042 | Cover Assy., Transaxle 52 | 778063 | Gear, Countersha
- | (Incl. Nes.3&9) eth)
9 | 780063 | Bearing, Needle 53 | 7920844 Key, Countershaft
10 | 778053 | Gear Assy, Differential 54 (778064 | Gear, Reverse Idler
(Incl. No. 11) 55 | 776057 | Shaft, Reverse dler
11 | 780064 | Bearing, Bronze 56 | 786036 | Spacer, Reverse Idler
12 | 774221 | Axde, Left hand 57 |784087 | Stop, Shifter
13 1774220 | Axle, Right hand 58 |788033 | Gasket, Case & Cover
14 1778067 | Gear, Bevel 59 (788003 | Gasket, Shift lever t
15 | 778068 | Pinion, Bevel 63 |780071 Bering, Thrust
16 | 786034 , Drive 78007: er, Thrust
17 { 780065 | Washer, Thrust 65 780073 Wusher. Thrust
18 | 780001 | Washer, Thrust 65780093 | Bearing, Ball
19 | 788038 | Ring, Snap 66 |792035 | Ring, Snap
20 (792040 | Pin, Roll 67 (786026 | Pin, Dowel
21 (786035 | Slesve Assy., Countershaft 68 788043 | Seal, Oi
(Incl. No. 22) 800!  oil
22 | 780066 g, Bronze . 33 ; aoag gﬁ.cl
28 | 776090 Shm- Idler 71 |792036 w, Flanged he:
25 | 784079 d Assy,, Shift (Ist & 1/4-20 x 1-1/4
Kev; (Incl. Nos. 26 thru 72 [792007 | Screw, Socket h.
30) 1/4-20 x 3/4
26 | 784004 | Fork, Shift 73 |792037 | Screw, Hex hd,, 5/16
27 | 784083 | Rod, Shift 74 2029 | ‘Lockwasher, 5/16"
28 1792003 | Spring 75 792039 | Plug, Pipe, 1/8"
29 |792004 | Ball, Steel 76 | 776103 | Shaft, Input
30 1792017 | Ring, Snap 77 1778077 | Pinion, Input
31 | 784084 Assy., Shift (2nd & 78 | 788040 | Ring, Retaining
3rd) (incl. No-. 26, 28, 29, 79 | 790006 Pad, Brake
30 & 32) 80 |790007 | Piate, Brake
32 | 784085 Rod, smn. 81 [790005 | Holder, Brake pnd
33 | 784264 Assy., 82 | 790004 | Lever, Brake
smn (lncl Nos 34 thra 86) 83 | 792076 | Washer, Flat
34 | 784088 | Housing, Shift lever 84 {792075 | Nut, Lock
35 | 784094 | Keeper, Shift iever 85 | 792073 | Screw, Hex hd. cap,
36 | 784 Lever, Shift % 1-1/4 thr'd forming
87 (792016 | Ring, Snap 85A| 792085 | Screw, Hex hd. cap,
38 |792001 | Ring, Quad x 2174 thr'd forming
30 | 792049 | Pin, Drive 86 | 790009 | Disk, Brake
40 | 776102 | Shaft & Gear Assy., Input H g Is(p y, Woodruff No. 6]
{Incl. Nos. 76, 77 & 78) acer
42 | 7820364 Hous ot Assy., Axle (Incl. NOTE 1: The No. 7
bearing and seal ass;
424] 782043 Hannng Assy:, Axle (Incl. used interchan engly
No. 43) the separate. No.
43 [ 780091 | Bearing & Seal Assy., beyring and the xepﬂn
Needle (See Note 1) 788042 seal.
43A| 530105 | Bearing, Needle
43B] 788042 | Seal, Oif
Revised



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

Click Here to upgr:
Unlimited Pages a

Axinve
000000

CHASSIS
GROUND

WIRING DIAGRAM
1GNITION SWITCH
7w
ASSEMBLY

364903

BLADE
INTERLOCK

FOOT PEDAL

N3TLD 9041LE

-

°

a

o

<

2

-]

o

H x

E3 v

2 m =

z 2

= <

@

-] = 0

] 32 s

£ x| 03

o :io

2 S -3 S |la

o B < X bl e
= < 2 ~ oy -
o & = 3 SE
z = /§§
3 w EH
% z

El e -
< z

= H

-

&

&

]

ot

o

x

=

HEADLIGHT

ROPER 36" LAWN TRACTOR 8.0 H.P. ELECTRIC START MODEL NO. L8217 AR ROPER 36" LAWN TRACTOR 8.0 H.P. ELECIRIC START MODE NO. L 821ZAR

REPAIR PARTS

27 | emmis )(m, Lock 5/16-18

2 [ 5262 | Screw, Hox Hoed W/¥asher
5/16-18X

2 | ent | Kot Kes e

3 | 74582 | Foot Rest - LH.

721205 | Tow Hireh
@735 | Wasker, Flos St 3751250 X

s Net, Lock 5116-18

Ref.| Part Ref.| Port
No.| No. Part Nome No.| Ne. Part Name
1| 74666 | Remote Control Assambly 31 | 74583 | Foot Reat = RH.
1. Ref. 12) 32 | 73832 | Foot RestPad ~
2 | 61159 Knot temota Control 3 73303 Foot Rest Pad -
3| 41945 | Screw, Machine Phillips 34 | 68306 | Decol ~ Clutch and Brake
Nno-24 X 172 35 7458 Seat Assembly
4 | coest | Speed Murs10-24 35 | 59095 | Bels, Hox Head 1213 X 1
5 | 74612 | Dash Assembly 37 | 53084 | Wosher, Flat Steel 5311187 X
& | 7459 ol, Dash — RH. 27
7 | 74599 Dacal, Dash - L.H. 38 18810 Washer, Lock - 1/2
8 | 74600 | Decel, Dash = Instruction 39 | 74591 | Number Plate
9 | 73427 | Fuel Tonk 0| 54562 | Screw, Seli-Tapping 10-24 X
10 | 74145 | Fuel Cap e
n 68 Screw, Thread Cutting 1/4-20 41 3790
X3 | s
12 [ 74590 | Hood Assembly a| mea
13 | 71949 | Scrow, Hex Wosher Head
5/16-18 X 3/4 4| Tas07
14 | 74399 | Ney, Lock 5/16-18 4 | 73789
15 | 74589 | Gl F 4 | 1007
16 | 74601 | Docal - Hood (RH.-L.H) a7 | 75077
17 | 75070 | Decol — Seat and Grill | 73078
18 | Engine B 49 | 75075
; 19 | 81630 | Bely, Hex Head 5/16-18 xwa |50 7198 | Axte Strop
£ 20 | 71190 | Broke Rod 51 Bolt, Hex Hood 5/16-18 X 1
21 | 71178 | Rocker Bur S: 52 | 71606 oap
' 22 | 53984 | Boly, Hex o618 X23/4 | 8 | S99 Wesher, Flet Stel 312750 X
23 | N3t | Specer d
26 | 74584 | Fonder—L.H. s | 2m reatasle Support
2 | 74385 | Fende 55 | 64605 l-u, Hex Hood ix1
26 | 74586 or Cover Atsembly 5% Mo, Lock 3/8—
57| 7507
E)
£
©



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PO

% Complete

Click Here to upgrac } ;

Unlimited Pages

ROPER 36" LAWN TRACTOR 8.0 H.P. ELECTRIC START MODEL NO. L8217 AR

TRANSAXLE PULLEY
1O 10LER PULLEY TO TOP
GROOVE OF ENGINE PULLEY

ROPER 36" LAWN TRACTOR 8.0 H.P. ELECTRIC START MODEL NO. L8217AR

Rel.| Part Rel.| Part
No.| No. | PortName No.i No. | Part Name
1} 71200 | Bel Guide 24 | 51630 [ Bols, Hox Head 5/16-18 X 3/4
2 | 54922 | Nut, Keps 5/16-18 25 | 71202 | Bushing
3 | 68205 | Screw, Hex Head W/Washer 26 | 63124 | Nut, Lock 5/16-18
5/16-18X7/8 27 | 67400 | ldiac Polloy
4 | exas sm-, Hex Heod W/Nasher 28 | 65542 | Boly, Hox Head 3/5_15 X112
5/16-18X11/8 2 Nut, Locl
5 | sa859 Ko, \v-d-.n 23] 30 [ 73275 | ldler Spring
6 | 7 Polley - Transoxls 31 | 74893 | Foot Pedal
7 | 51917 | Screw, Hox Woud 1/4-20 X 3/4 32 [ 71223 | Pedol Shaht
8 | 73794 | V-Bair 33 { 74419 { Clutch Rod
9 | 11241 | Mid Belt Guide 34 | 71225 | Pork Broke Rod
10 | 51785 | Washer, Flat Steel .400-.875 X 35 | 71226 | Gei
083 36 | 7222
1| 55615 | Nut, Keps 3/8-16 37 | 5047 3 ge 5/16-18 X 3/4
12 1 71923 | Pulley — Eagine 38 | 74399 | Nut, Lock 5/16-18
13 | 65053 | Key, Woodsufi 36 39 | 67365 | Foot Pad
14 | 68874 | Scraw, Machine ¥/Washer 40 | 71199 | Pedal Bracker
3/8-24X1 41 | 71204 | Switch Brocket
15 | 62735 { Woshes, Flar Steel 375-1250X | 42 | 71191 { Clutch Arm Assembly
1 43 | 71195 | Space
16 | 73792 | Broke Red 4] 2685 | Cotter Pin - 1"
17 | 2947 | Cotter Pin - 3/4 45 | 1248
18 | 71238 | Tronnion 46 | 74474 | Blade Civtch Rod
19 | 53998 | Washer, Flat Steel 406-.750 X 47 | 53632 | Washer, Flat Stcel .531-1 X
20 | 50806 | Washer, Flat Steel .328-.750 X 48 | 73229 | Clutch Arm Assembly
49 | 52379 | Spring Pin3/16 X 1
21 | 71239 | Brake Spring 50 | 71242 | Clutch Mondie
2 62336 | Nur, Lock o<k 3716 51 | 1246 | Grip
3

ROPER 36" LAWN TRACTOR 8.0 H.P. ELECTRIC START MODEL NO. L8I7AR

ROPER 36" LAWN TRACTOR 8.0 H.P. ELECTRIC S\'All’ MODEL NO. L8217AR

Ref.| Part Ref.| Part

No.| No. Port Home No.[ No, Part Nome

14 75123 | Decal ~ kazent Cap 29| 59192 Valve Cop (R.R.-L.R.-R.F.—

2 { 71269 | Insen L

3| 74725 | Steering 30| 684 Key 3/16 X 2

4] 53632 vadm P Sl 400-875X [ 31 | 794191 ‘ransaxle Assembly

Model 143.658 (Sea Poges 28

5 | s0830 nm, Lock 12-20 gnd 29) (Tecumssh Prodvcts Co)

6 | 74579 eering Sheft 2| mer - Transaxle

7| 71210 | Bushing 4 e ing Arm Assembly

8 52913 |. E—Ring /4 Shaht 34| 62079 |  Spring Pin 1/4 X 1 1/4

9 | 74581 Pinion Geer 35 Balt, Hex Heod 1/2-13 X 3

10 | 74580 o 36 | 59164 ]  Washer, Flat Stel sts_,au x
1| 71208 | Busking 063

12 | 9365 | Wosber, Fier Smal 622150 | 37 | @249 | ot Lock 172013

125 38| 71179 |  Rocker Bar Assembly

B3| 52379 | SpringPin3N6 X 1 39 | 67151 | Rocker Bar Pivor

W] 772 | Gear 40 ] 7188 | Pivet Spacer

151 73146 | Drive -Lnt Fn-t12° 41| 73236 | Kingpin Assembly - L.H.

16 | 4517 s‘..m. 42| 72371  Kingpin Assembly ~ R.H.

17 | 51630 s Hexed 5618 X3/4 | 8 | 73240 7|

18 | 74399 n..; “Lock 3/16-18 4| ez — Kingpin (R.H.-L.H.}
19 | 74578 | Stesing as | 6892 Nm. Vock 5/16204 (RH.-LH. )
20 Wesher, Fios Steel 4561250 % | 4 | 55912 Bolt, Hex Head 3/8-16 X 3/4

093

21 [ 72589 | S 47| 6553 | Mut, Lock 3/8-16 (R, roLE)
22 | 52965 | Washer, Flot Seeel 765-1.250 X | 48 | 64605 (l:h, Hex Head 3/8-16 X

23| 71209 | DrogLink 49 | 55611 |  Wosher, Flat Steet 405860 X
24 | 61342 | Nut, Lock /8-24 72 (LF)

25 | 74255 | Hub Cop {RR.-L.R.-! 50 | nes Tire (15 X 6,00 X 6) (R.F.-L.F.)
2 | 71653 51| 71650 | Rim (R F.

27 | 7682 82| 46506 | Bes

28 | 65139 zcln Stem (R.R.-L.R.-R.F.~

.F.)



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PDE

% Complete

Click Here to upg
Unlimited Pages

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

RQ

TIIXTIRIC STRRT OD!

NO. L8217 AR

ROPER 36” LAWN TRACTOR 8.0 H.P. ELECTRIC START MODEL NO. L8217AR

A0S,
712,

REDN\

el

2
l:-!@
|

IRef.| Part
No. Part Nowe Part Nome
¥ 1 60838 [ Axte Bolt (Spacial) 30 [ 71522 | Spacer, Brake Spring
2 [ 6365 | Gauge Wheel 31 [ 71525 |  Broke Rod - L.H.
3 [ 71671 | Pivet Rod Assembly 32 | 71524 | Broke Rod - R.H.
4 165543 | MNut, Lock 3/8-15 B[ 285 | Cot
5 | 79186 | Housing WSilk Screening 34 | 7297 ind
& | ep37 ivot Rod + 35 [ 72915 Rod Assembly
7 | 66238 | Boly, Camioge 5/15-18 X 5/8 | 36 | 51630 ex Head 5/16-1:
8 | 74399 | Nur, Lock 5/16-18 37 | 71616 o
9 | 72937 | Quodrant Assembly 38 | 71298 Keeper - L.H,
.3‘:3;‘3" 'UlotEVVSE 10 | 73963 39 | 71299 ?:"' ~R.| R
o M| 50806 | Washer, FlorSteel 328-750 X | 40 | 61306 olt, Carriage
OF ENGINE PULLEY. A ¥ =75 41 | 54005 | Washer, Flat Steel ,405.
12 1 54960 [ Spring Pin — Slotred 1/4 X 11/2 . :
13 | 71658 | Plunger @ | 21278 | Chamnel
14| 71669 | Spring 43 | 71276 | Housing Brocket — L.H,
15 [ 52670 | Spring Pin 1/8X 5/8 44 [ 71277 | Housing Brackat - R.H.
16 171300 | Adjustment Rod 45 | neaz | skid
7 | 7801 runnion 46 | 51447 | Screw, Machine 5/16-18
18 | 2947 | Cotter Pin—3/4 47 | 54922 | Nut, Lack 5/16-18
19 [ 62336 | Nov, Lock 3/8-16 48 | 74012 | Skid Bar
20 [ 71672 | Grip 49 | 74602 | Discharge Guard
21 | 74014 | Sway Chain 50 | 75086 | Decal - Discharge Guarc
2 | 62509 [ Screw, Machine 1/4-20 X 1 51 [ 71528 | Brocket — Discharge Guc
n . Wosher, Flat Steel 2661 X 52 | 71526 | Spring = Dischorge Guan
056 53 | 71555 | Hinge Rod
24 | 53838 | Not, Keps 1/4-20 54 | 62828 | V-Bair
25 | 73558 | Jackshaft Assembly 55 [ 71285 | Blode
2 | 71575 | Plate 56 | 67676 |  Screw, Hex Head 3/8-24
€542 | Bolt, Hex Heod 3/8-16 X 11/2 | 57 | 67354 | Washer, Flat Steel 390
28 | 64605 | Bols, Hex Heod 3/8_16 X 1 156
29 | 73559 | Broke Spring Assembly
ROPER 36” LAWN TRACTOR 8.0 HP. ELECTRIC START MODEL NO. L8217AR

Part
No.

Part Nome Part Nome

]
H

ROUBNENIZSEE rogzEen Novaun | 2R
g

Bulb - Heodlight Sealed Beam Wosher, Fiot Steel 265
4406 063

Battery Rod

Battery Pack

Battery Bolt

Belt Keeper

Headlomp Support
Screw, Machine <10_24 X 1
Nut, Lock =10-24

Nut, Keps 21024

Wire Assembly Washer, Lock 3/8
Ignition Switch {lncl. Ref. =8, Screw, Hex Head Thread F
9,10,11) 3/8-16 X1 1/a

Wosher, Flat Steel .640-1 X .03)
Washer, Lock Internal Tooth 5/8
Nut, Hex /832
Key Set (Poir)
Wire Harness.
Switch — laterlock
Screw, Hex Head Topping
710-24 X 172
Not, Lock 1/4-20
Wire Assembly
Wire Assembly
Not, Hex 5/16-24
Washer, Lock .262-.350 X 062
Nut, Lock 11032

leoid
Screw, Truss Head 110-24 X 1/2
Nut, Speed £10-24

Muffler Assembly

Bolr, Hox Head 5/16-18 X
Nut, Keps 5/16-18
Exhaust Gasket

Screw, Machine Hex Head
1/4-20 X 5/8

Washer, Lock 3/8

Exhaust Tube

Lisy)
Hose Clamp (See Engine Pa:
Li

Engine-Mode! 191707 (Brigg
ond Stratton) (8.0 H.P.)
Parts List - Owner's Manual

Wire Tie
Wing Not 1/4-20



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

Click Here to up R &
] g
Unlimited Page
TRANSAXLE NO. 794191 MODEL NUMBER: 143
P el
TRANSAXLE NO, 794191 MODEL NUMBER: 143.658 Ref. | Part Ret. [ Part
I No. | No. Part Name No. | No. Part Name
794191 | Complete Transaxle 43A | 788042 | Seal, Oil
1 [ 770063 | Case Asy., Transaxle (Incl. 44 778024 | Gear (16 teeth)
Nos. 2,3 & 5) 45 | 778067 | Gear, Bevel (33 teeth)
2 | 780088 | Bearing, Needle 46 11776138 | Shatt, Shifter & Brake
3 | 780059 | Bearing, Bronze 47 | 778068 | Gear, Shifting (2nd & 3r
' 4|7 Bearing, Bronze 48 | 778069 | Gear, (1st & Rev
6 | 780061 | Bearing, 49 | 778060 | Gear, Spur (12 teeth)
6 | 786033 Assy., Center (Incl. 50 | 778061 3
Nos. 4 & 7] (39 teeth)
7 | 780062 | Bearing, Bronze 61 | 778062 | Gear, Countenhaft (!
8 | 712042 | Cover Assy., Transaxle )
(incl. Nos. 3 & 9) 52 | 778063 | Gear, Countenhaft (!
9 | 780083 ing, Needle teeth,
10 | 778063 | Gear Assy., Differential 53 | 792034A| Key, Countershatt
(Incl. No. 11) 54 78064 | Gear, Reverse Idler
1 | 7 ing, Bronze 56 | 776057 | Shaft, Idler
12 | 774221 | Axle, Left hand 56 | 786038 | Spacer, Reverse Idier
13 Axle, Right hand 67 | 784087 | Stop, Shifter
78067 , 58 3 | Gasket, Case & Cover
15 | 778068 | Pinion, Bevel 59 81 t, Shift lever housir
16 4 , Dri 80071 ing, Thrust
17 80065 | Washer, Thrust 2 | Washer, Thrust
80001 , Thrust 65 |780073 | Washer, Thrust
19 8 | Ring, Snap 66A 3 ]
20 | 792040 { Pin, Roll €6 2035 | Ring, Snap
86035 | Sleeve s tershaft 67 186026 | Pin, Dowel
(Incl. 2 of No. 22) 68 3 | Seal,Oil
22 | 780066 3 €9 Seal, Oil
23 | 776090 | Shatt, Idler 70 1788035 | Seal,
25 | 784079 | Rod Asy., at & | 71 2 ex hd
Rev.) (Incl, Nos. 26 thru 1/4-20x 1-1/4
30) 72 | 792007 . Socket hd. ca
26 | 784004 | Fork, Shift 1/4-20x 34
27 | 784083 | Rod, Shift 73 (792037 | Screw, Hex hd., Sen
28 192003 | Spring 5/16-18x 1
29 | 792004 | Ball, Steel 75 |1792089 | Plug, Pipe, 1/8”
30 92017 | Ring, Snap 7% 76103
31 | 784084 | Rod Assy. (d & 77 | 778077 | Binion, Input
drd) (Incl. Nos. 26, 28, 29, 78 | 788040 | Ring, Betaining
30 & 32) 79 Pad, Brake
32 Tﬁggg , Shift 90007 | Plate, Brake pad
Shitt 1 Holder, Brake
35 /84094 | Keeper, Shift lever gz m? Lever, ped
36 Lever, Shift 83 192076 | Washer, Fiat
gz Ring, Snap 84 792076 | Nut Lock "
Ring, Quad 85 (792073 | Screw, Hex hd. cap, 14-2
39 Drive * % 1-1/4 thr'd forming
42 Housing Assy., Axle {Incl. 85A | 792085 | Screw, Hex hd. cap, 1/4-2
Nol 43 & 434) x 2174 thr'd forming
42A| 782043 g Assy., Axle (Incl. 86 [*%790009 | Disk, Brake
Nm 455 190 87 [ 792045 | Key, Woodruft No. 61
43 | 530105 | Bearing, Needle 88 | 786066 | Spacer

A¥3uve

GREEN

A¥aLvs

YELLOW

BLUE
20 AMP FUSE

WIRING DIAGRAM

[T BLACK

WIRING DIAGRAM

IGNITION
SWITCH

i

BLADE
INTERLOCK

IGNITION
SWITCH

.js : . 8 8
gk ame g o 3
£ E g S
HY g 2 i 2
3 l'I" 2 o o 3 o 8
N BRHES s S o S
I Wide e = < S
2 ‘nllll £ 3 3 2 p
F {FEI R by o Z
=) L s =
3 itk 2 F
g €9 2 ™ -l | 2
= 5E H 28 3 £ g
= =]
5 0% z A2 4 £ a
< o w &) -] A
& ame a 8z - s
g 2 == N P
H
E ™ -
5 MOTHA 88 H e -]
E 52 g g2
. F b o
’ = &g = MOTEX o3
o <o z ¢
. 3 g S %
) . & H < w a9
= 3B < s E2 z
> B < por a| <2 »
Z & s 9 &=
]
& < g s &
" x 3
> o S =
3 : =
& g <
4 =
o x
e



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

* C

PDE

omplete

Your complimentary
use period has endgd.
Thank you for using
PDF Complete.

e S

Rl

Part Name
Washer, Lock 1/.
Number Plate
Screw, Self.Topp
ot Spring

crow, Hex Head
5/16.18 x 1/2
-LH Chassis Cover
Decal, Dash - Instructions Axle S
Dash Asa, Bolt, Hex Head 5/
Clamp - Fuel Tank Transaxle Suppory
Balt, Hex Head 1/4-20 x 3/4 Bolt, Hex Head 3/
Nut, Lock 1/4-20 Not, Lock 3/8-16
Fuel Tank Clamp
Fuel Cap Tow Hitch
Clevis Lonyerd Washer, Flat Steel
Hood Cable x.201
Spring Suppors
Fender. L. Battery Cap
Fender - RH. Chassis
Rear Coyer Assenbly Hood Assembly
Bolt, Hex Heod 81638 x 3/4 Hood Insert
Nut, Lock 5/16.18 Nut, Keps 5/16-18
Screw, Hex /Masher Headlight Suppart
5/16-18x 5/8

Not, Keps 5/15.13

Headlight Panel
Foot Reat L,

aszs‘saaa.‘:wﬂ:gsa

anel Frome

inge
Foot Rest - Ry Grill Frame - Lower
Engine Base
) Rocker Bar Supporr
Decal - Clusch ond Broke Bolt, Hex Head 5/16.
0t Assomhly Spac.
Bolt, tex Head 1/2.13

Spacer
Brake Rod Bracket

x1
W.;h-]r, Flat Steel 5311287
2,

oo
NS
B B,

X3

VB

Belt Guide,
Nut, Keps 571518
tew, Hox Head w/Masher
511618 x7/8
rew, Hex Heod w/Washey
516 x18x11/8
Key, Woodruff <51
Polley - T,

Bushin

Nut, Lock 5/16.18
ldler Pulley

Bolt, Hex Head 3/8.16 x 1 1,
" 3/8.16

iley - Tronsoxd
re

Bels

Mid Belt Guide

Nut, Keps 3/8.16

te
Bolt, Carriage 5/1618 x 3/4
Foot Pad
Pedal Brocker
Nut, Lack 5/16.18
Switch Bracket
Clutch Arm Assembly
cer

Spring

Blads Cluteh Rod

Clutch Arm Assembiy

Washer, Flot Steel .831.1 x 053
Spring Pin 3/16 x |

Chureh e

Grip

Flat Stoel 406-,750 « 063
v, Flot Steal 328,733 > ‘00
ir
Lotk e 16
racker

3

TRANSAXLE puLLey
—=3 10 IDigR PULLEY 1O 10p

/{/’ ‘GROOVE OF ENGINE PULLEY



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
- use period has ended.
B 3 CO m p ete Thank you for using

PDF Complete.

Click Here to upg

Unlimited Pages

16H.P. ROPER RALLY LAWN TRACTOR MODEL NUMBER LOS63S6RT

10H.P. ROPER RALLY LAWN TRACTOR MODEL NUMBER LO6356R1

‘

Ref.[ Port Ref. | Part
No.| No. | PartNome No. | No. | Port Name
1 | 311939 | lusert Coy 78 | 371682 | Rim (R.R-L.R)
2 | 371935 | Siecring Whee! 29 365139 | Valve Stem (R. RFLLF)
3 | 360785 | Spring PiaSloted 174 x 11/4 30 359192 | Valve Cop (R.R/L.R. - RF.L.F)
4 | 3209 - 31 366414 | Squore Key 3/16 x
5 | 371210 | Bushing 32 |794126 | Transoxle Assembly (See Pages 28
6 | 3523 Spring Pin Spiral 174 x 11/4 aad 29)(Tecumseh Prodycts
7 | 37171 | Pinion Geor Company Model 143.649)
8 |37 Spacer 33 |anzer
5 | 352012 | Washer, Flat Stee) .765-1.125x.127 | |35 [371185 | Steering Arm Assembly
10 | 354960 | Spring Pin Slatted 14 x 1172 35 [364606 | Bolt, Hex Heod 1/2.13x 3
n o |3mn or 36 | 371179 | Rocker Bar Assembly
12 [ 367362 | DriveLok Pin 104 x 1172 37 | 359164 | Wosher, Flat Stecl .515..875 x .063
13 | 371206 | Steering 1 38 |360249 { Ny, Lock 1/213
14 | 371207 | Steering Rod 39 | 367151 | Rocker Bar Pivor
15 | 353848 | Wosher, Flas Steel .630-1x.031 4 371188 | Pivor Spocer
16 | 366508 RF.LF.} 41 [371183 [ Kingpin Assembly - LH.
17 | 362009 ng Pin 3/16x 1 42 |37184 | Kingpin Assembly - RH.
18 | 371208 | Bushing 43 |3y | Tie Rod
19 | 353462 | Washer, Flot Steel .656-1.250 x .093 | |44 [367892 | Nut, Lock $/16-24 (R.F.-L.F.)
20 | 371219 | Draglin 45 | 355912 | Bolt, Hex Head 3/8.16 x 3/4 (R.F)
21 [ 361342 | Mo, Rex 1824 46 |364605 | Bolt, Hex Head3/8:16 x 1 (L.F.)
22 | 351630 | Boly HexHeod 5/16-18 x3/4 47 | 355611 { Washer, Flot Steel 405,860 x .172
23 | 368478 | Nt Lock 571618 (L)
2¢ | 371259 | HobTop MF.-L.F.-RR.- LR} 48 [365543 [ Nor, Lock 3/8-16 (R.F.L.F.)
25 | 352013 | E-Ring3/4 Shaht (RR-LR.-RF. | |49 1371182 | Beoring - Kingpin (R.F.-L.F.)
LF) 50 |371651 | Tire (15 x 6.00 x 6) (R.F.-L.F.)
26 | 352966 | Washes, Flos Steel .765-1.250 51 |371650 | Rim (R.F.-L.F.) (Incl. Ref. :52)
x B60(RRAR. - RF.LF.
27 |371653 | Tire (18 £9.50 x 8) (R-R-L.R)
ra

JACKSHAFT PULLEYS
O BOTTOM GROOVE
OF ENGINE PULLEY

T

26

10H.P. ROPER RALLY LAWN TRACTOR MODEL NUMBER L06356R1

Ref.

ER—

Part Ref. § Part
No. | Pont Name No. { No. |Part Name

360838 | Adle Bolt 28 (371525 | Brake Rod - LH.

363855 | Gouge Wheel 29 |371524 | Brake Rod + R.H.

371671 | Pivet Rod Assembly N 30 [ 32655 | Cotter Pin 1/8x1

365543 | Mot Nplok 3/8-16 31 371297 | Parallel Link

371730 | Houvieg w/Sitk Screening 32 |372915 | Parollel Rod Assembly

367337 | Pivet Rad Support B 1630 | Bolt, Hex Head 5/16-18 x 3/4

366238 | Bely, Comriage 5/16.18 x 5/8 34 |371616 | Spacer

368478 | o, Lock 571618 35 371298 | Belt Keeper- L.H.

72937 Assembly 36 |371299 | Belt Keeper - R.

371661 37 | 361306 | Bolt, Carriage 3/8-16 x 3/4
71673 | Plusger Cap 33 | 354005 | Washer, Flat Steel .405-.860
50806 | Wesher, Flot Steel (328-750 x 095

x4 39 |371278 | Channel

352870 { Speing Pin 1/8x 5/8 1 371276 | Housing Brackes - LH.

371658 § Plosger £ |371277 | Housing Bracket - RH.

371669 | Speimg 42 |362828 | Belr

354950 | Spring Pin 1/4x11/2 a3 e | skid

371300 | Adjustment Rod 4 1359476 | Bols, Carriage 5/16-18 x 3/4

371301 | Trvanien s 3@ /16-18
32947 | Cotter Pin 3/4 % 0947 | Dischorge Guard

362336 | N, Lock 3/8-16 47 | 371528 | Bracket . Discharge Guard

men | Gip 48 | 37152 scharge

371275 | Jackshalt Assembly 45 |ansss

371575 | Plate 5 |anzes o
65542 | Scrww, Hox Heod 1/4-20x 1 1/2 51 |3e73s4 r, Flat Steel ,390-2.38
64605 | Botr, Hex Heod 3/8-16 x 1 x.156

371523 | Brake Spring Assembly 2 |36676 Machine w/Lock Washer
71522 | Specer Nylon'3/8-24 x 7/8



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

£ C

PO

omp

ete

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

TOH.P. ROPER RALLY LAWN TRACTOR MODEL NUMBER 106356R1

10H.P. ROPER RALLY LAWN TRACTOR MODEL NUMBER LO6356R1

Ref.] Port Ref.| Port
No.| © No. | Port Neme No.| MNo. | Part Nome
T | 360941 | Balb, Heodlight Sealed 23 | 367187 | Benery R
Beem #4405 24 | 370456 | Bottery Bolt
2 {33025 | Heodiight Seppert 25 |301717 | Wire Assembly
3 | 365421 | Screw, Mochine #1024 x 1 26 | UNT4 | Wire Tie
4 | 354509 | Nat Keps £10-24 77 |371706 | Wite Assembly
5 | 373232 | Iguition Switch Uncl, Ret. 27, 8,9) | 128 |371220 | Swirch Interlock
& | 253848 | Wosher, Fiat Stest 6401 x 2 | 361307 | Screw, Hox Head Topping
7 | 367758 | Washer, Lock internal Tooth 5/8 024 x 172
8 | 367759 | Nus, Hex 5/8232 30 | 354509 { Nut, Keps 210-24
9 | 367760 § Koy Set (Poir) 31 | 371231 | Beli Kewper
10 | 373256 | Wire Horness 2 |371232 | Screw, Hex Head Threod Form
1| 368169 | Fuse 20aMP 3/8V6x11/4
11A | 373384 | Fose 30 AWP 1 | Waoshar, Lock 3/8
2 Ractifier Regolator Assenbly 34 | 372644 | Mubler Assembly
{Swa Engine Ports List) 35 [373200 x41/2
13 | 257808 | Screw, Yiex Hood w/Lock Wosher 3% rain (See Engine Ports Li
Yopping 1/4-20 x 3/4 37 lanam ing
14 |3pzs id 38 |371679 | Washer, Ol Fill
15 | 357968 | Bolr, Hex Heod 1/4-20 x 3/4 39 Plog, Gil Filler
16 |383601 | Nu, Lock 17420
17 | 3808 Lock Wosher 202..350 x 062 40 |3n1382 [ Pipe Nipple 3/8x3
18 {353899 | Ne, Lock #1032 41 | 362707 | Hose Clomp
19 1354958 § Not, Lock 5/16-24 2 |nwe
37072 | Bothery Pock 8 |7
21 | 352231 | Wi 1/4.20 u
38387 w.%.. Fler Steel 265750
x
373339 | Ports List - Owner's Manual
“\ - TRA gAXLg Ng, 794126 MODEL NUMBE 1gi
2 A Ref,| Part Ref.| Part
L P % 3\\:: No.| No. Part Name No.| No. Part Name
794126 | Complete Transaxle 44 | 7780 Gear (16
1 ]770063 | Case Assy.; Transaxle (Incl. 45 | 778057 | Gear, Bevel (33 teeth)
Nos, 2,3 & 5) 46 | 776138 | Shaft, Shifter & Brake
2 { 780086 | Bearing, Needle 47 | 7780 Gear, Shifting (2nd & 3rc
3 | 780059 | Bearing, Bronze 48 | 778059 | Gear, Shifting (Ist & Rev
4 | 780060 | Bearing, Bronze 49 | 77 Gear, Spur (12 teeth)
5 | 780061 | Beating, Bronze 50 | 778061 ar, tershaft
6 | 786033 | Pate Assy., Center (Incl. (39 teeth)
Nos. 4 & 1) 51 778062 | Gear, Countershaft (3
7 | 780062 | Bearing, Bronze
8 | 772042 | Cover' Assy. Trnsaxle 52 | 778063 | Gear, Countershaft (2
{Incl. Nos. 3 & 9)
9 | 780063 ing, 53 | 7920344 Key, Countershaft
10 | 778053 | Gear Asy., Differential 54 | 774 , Reverse Idler
{Incl. No. 11) 55 [ 776057 | Shaft, Reverse Idler
11 | 780064 ing, Bronze 56 | 786036 | Spacer, Reverse ldler
12 | 774221 | Axde, Lelt hand 57 |784087 | Stop, Shifter
13 (774220 | Axe, Right hand 58 |788033 | Gasket, Case & Cover
14 | 778067 | Gear, Bevel 59 (788003 | Gasket, Shift lever housin
15 (778068 | Pinion, Bevel 63 |780071 | Bearing, Thrust
16 | 786034 { ¥in, Drive 64 (780072 | Washer, Thrust
17 | 780065 | Washer, Thrust 65 (780073 | Washer, Thrust
18 | 780001 | Washer, Thrust 65A 1780093 ing,
19 |7 ing, Snap 66 1792035 | Ring, Snap
20 792040 | Pin, Roll 67 786026 | Pin, Dowel
21 | 786035 ve Assy., Countershaft 68 (788043 | Seal, Oil
(incl. No. 22) 69 788009 | Seal, Oil
2 780066 u. . Bronze 70 788035 | Seal. O
776090 | Shatt, idler 71 792036 w, hex
25 | 784079 | Rod Asy. Shift (lst & e iy i
Rev.) (Incl. N 72 |792007 w, Socket hd. caf
E 1/4-20 x 3/4
26 | 784004 | Fork, Shife 73 {792037 | Screw, Hex hd.,5/1618x
27 | 784083 | Rod,Shift 74 792029 | Lockwasher, 5/16"
28 | 79 Spring 76 |792039 | Plug, Pipe, 1/8"
29 1792004 | Bal, Steel 76 |776103 | Shaft, Input
30 | 792017 | Ring, Snap 77 778077 | Pinion, Input
31 |784084 | Rod Asy., & 78 | 788040 | Ring, Retaining
3rd) (Incl. Nos. 28, 28, 29, 79.| 790006 | Pad, Brake
30& 80 | 790007 | Plate, Brake pad
32 | 784085 | Bod, 81 | 790005 | Holder, Brake pad
83 |784264 | Lever & Housing Asey. 82 | 790004 , Brake
Shift (Incl. Nos. 34 thru 39) 83 | 792076 | Washer, Flat
784088 | Housing, Shift lever 84 | 792075 | Nut, Lock
35 | 784094 { Keeper, Shift lever 85 | 792073 ew, Hex hd. cap, 1/4-2
36 | 784266 | Lever, Shift asal 5] S11Mthrd forming
37 016 { Ring, Sasp 792085 | Screw, Hex hd. cap, 1/4.2
38 | 702001 | Bing; Qud 85 | 790000 | Din gihrd forming
39 | 792 L IRe 87 | 792045 | Key, Wc
40 | 776102 | Shalt & Gear Asy., Input 'y, Woodruff No, 61
(ol Noo 76, 712T8) ERD| B
42 | 782036A] Housing Assy., Axle (Incl. NOTE 1:
s e, T
42A] 782043 o “’g Assy., Axle (Incl. umxed interch fz i
o. e separate No. B3010
80091 | Bearing & Seal Assyi bearing and the
“1h Neodle (5ee Note 1) 188042 seal, R N
434] 530105 | Bearing, Needle
Revised 8-24-73 - - 438} 7! Seal, il

21



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

